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Notes for using this parts book 

1. This book is applicable to sewing machines which have the same plate number 
as shown on the cover of this book (or correction sheet). 

2. This book was prepared based on information available in September 1994. 

3. Parts are subject to changes in design without prior notice. 
r----, 

4. Parts supplied as complete assemblies are circled by a dotted line L----~ . 

5. If the symbol?.<: is found in the "Parts No." column, refer to the different parts 
list on page 4 7. 
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Hinweise zur Verwendung dieser Teileliste 

1. Dieses Buch bezieht sich auf die Nahmaschinen mit derselben Kennungs-nummer 

wie auf diesem Buchumschlag (oder auf dem Korrekturblatt). 

2. Dieses Buch basiert auf den Informationen vom September 1994. 

3. ModelHinderungen sind vorbehalten. 
.-----., 

4. Die Teile, die als kompletter Satz geliefert werden, sind mit einer 

gestrichelten Linie umrandet. 

I I 
L----..1 

5. Dieses Zeichen * in der Spalte "Parts No. (Teil-nummer)" verweist auf die 

Gesonderte Stuckliste aufSeite 4 7. 
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Notes sur I' utilisation de ce manuel de 
pieces detachees 

1. Ce manuel est destine aux machines a coudre ayant le meme numero de plaque 

montre sur la couverture de ce manuel (ou sur la feuille de corrections). 

2. Ce manuel a ete fait d'apres les renseignements valables au mois de Septembre 

1994. 

3. Les pieces peuvent etre sujettes a des modifications sans preavis. 

4. Les pieces fournies en tant qu'assemblages complets sont encadrees avec un trait 
r-----, 

pointille ~-- __ J • 

5. Si le symbole * se trouve dans la colonne "Parts No. (N° de piece)" veuillez la 
vous referer a la liste de pieces annexe page 4 7. 
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Notas para usar este Manual de Piezas 

1. Este libro sirve para todas las maquinas de coser que llevan la misma placa de 

identificaci6n que la que se puede ver en la tapa de este libro (o en la hoja de 
erratas). 

2. Este libro ha sido compilado basandose en los datos de que se disponia en 
septiembre 1994. 

3. Las piezas quedan sujetas a cam bios de disefto sin aviso previo. 

4. Las piezas suministradas como conjuntos completos se enmarcan con una linea 
r----, 

punteada ~----J . 

5. De haber un simbolo * junto al "Parts No. (Nfunero de Pieza)", habra que 
mirar la lista de piezas separada de la pagina 4 7. 
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A. :3::!$00ilft I Machine body I Maschinengehause I Corps de Ia machine 1 Cuerpo de Ia maquina 

REF.NO. CODE Q"TY t:/;(-( NAME OF PARTS RN 
2 151059001 1 */11 1' '/7::2.7 MACHINE BODY LEG 
3 113590001 3 "''"J F Y '/L BED LEG (L) 
4 S19920009 1 /{'") t'$'1' BED BASE 
5 S17062000 1 /{'"J F $'1' 7'Y '/ 3 :..- BED BASE CUSHION 
6 159455109 1 "'-'/ 1'"7'")'/3/R BED CUSHION (R) 
7 S15855009 1 "'':J t' 7 .,. :i' b. BED VESSEL RUBBER 
13 014760622 2 J':l- 1- "* 'l5.95 SET SCREW, SOCKET (CP) M5.95 
17 01B061622 4 J':I-;J(J~ I- 6X16 BOLT, SOCKET M6X16 
18 025060232 4 t:'5Hf:IJ;?.7:::L76 WASHER, PLAIN M 6 
19 158833001 1 "f'I'-T-"J-111\- GEAR CASE COVER 
20 158834000 1 "f'I'-T-"A"/JII-H'/'<;/ GEAR CASE COVER PACKING 
21 062680812 6 :I-"'-:J437-40X8 SCREW, PAN M4.37-40X8 
22 158836009 1 ;C/111 FACE PLATE 
23 158837000 1 ;< /19H'")'<;/ FACE PLATE PACKING 
24 062711412 2 :1- "'- :J 4.76-32X14 SCREW, PAN M4.76-32X14 
25 159150009 1 117o/7;<'77-t!:..- OIL CAP 
26 158838009 1 7'7711 TOP COVER 
27 158839000 1 7 '7 711 H'/ '<; / TOP COVER PACKING 
28 062711412 6 :I--"':J4.76-32X14 SCREW, PAN M4.76-32X14 
29 158840109 1 '/-:l;C/11/1-R FRAME SIDE COVER (R) 
30 158841000 1 '/'7;(/1111-R/I':J't/ FRAME SIDE COVER (R) PACKING 
31 062711412 6 :t-r<:J4.76-32X14 SCREW, PAN M4.76-32X14 
32 158842001 1 737-1!'")7 t'711 ADJUST WINDOW COVER 
33 158843001 1 737-1!'/7 F71Z'77 ADJUST WINDOW INSIDE COVER 
34 081003670 1 0 1J/?PW3 ORING,PW3 
35 150756009 1 ;<'77-1!/ OIL CAP 
36 062670612 1 :I--"':J357-40X6 SCREW, PAN M3.57-40X6 
37 158844001 1 '7 /-tf"Ji;?. WASHER 
38 158845009 1 '.J7;J./1JJI-F FRAME SIDE COVER (F) 
39 062711012 3 :I-"'-:J476-32X10 SCREW, PAN M4.76-32X10 
40 158847001 1 "f'I'-T-"J-711 GEAR CASE COVER 
41 107321003 1 $' / * ;1"4.76 STUD SCREW, M4.76 
42 107017002 1 :l-~/1;?.-tf:IJ.:?- WASHER, WAVE SPRING 
43 158849009 1 "jJb,"jJ;\- CAM COVER 
44 062711412 3 :I--"':J4.76-32X14 SCREW, PAN M4.76-32X14 
45 158851101 1 :>t'7'J73'7-!!'")7t'79 FEED ADJUST WINDOW COVER 
46 107321003 1 $' / * 'l4.76 STUD SCREW, M4.76 
47 107017002 1 :1-~JI.;?.+J'":IJ-* WASHER, WAVE SPRING 
48 158852009 1 T/1::::'/ZJJ'\- THREAD TAKE-UP COVER 
49 062680612 1 :I--"':J4.37-40X6 SCREW, PAN M4.37-40X6 
50 104449009 2 ;<'77-1!/ OIL CAP 
51 104450109 4 ;<'77-1!/ OIL CAP 
52 117934009 1 ;<'77-1!/ OIL CAP 
53 158882009 1 ;J.77-t!/ OIL CAP 
61 S36131009 1 "'-J~I-1111-L BELT COVER (L) 
62 159594009 1 r<J~ I-1JJI-S7 ~ BELT COVER(S)ASSY 
62-1 158866009 1 "'-J~ I-1111-S BELTCOVER(S) 
62-2 158B67001 1 -"'!~ l-111\- t: /,;; BELT COVER HINGE 
62-3 158868001 1 t:/;1",;17 BELT COVER HINGE SHAFT 
63 062680812 2 :t-r<:J437-40X8 SCREW, PAN M4.37-40X8 
64 158864001 1 "'-J~ I-1111-"J. 1-':J/IA BELT COVER STOPPER (A) 
65 158865001 3 :A I-'")JI')7:1l-* WASHER 
66 062680812 4 :1--"' :J 437 -40X8 SCREW, PAN M4.37-40X8 
67 158869001 1 1111-S:A 1-':JI\JI-* SPRING 
68 062680812 1 :1- "'- :J 437 -40X8 SCREW, PAN M4.37-40X8 
69 021680202 1 :1-'/ l-2'/:::!.4.37 NUT,2M4.37 
70 S36130009 1 "'-J~I-1111-$'1 BELT COVER BASE 
71 143787001 1 ~ ~/'") "' t:' / DOWEL PIN 
73 159928009 1 ;<77-1!/ OIL CAP 
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A. ::E1*~1Ki I Machine body I Maschinengehause I Corps de Ia machine 1 Cuerpo de Ia maquina 

REF. NO. CODE Q'TY 1::/;<1 NAME OF PARTS Rl\1 
74 158876001 1 tr<tJI~- ROTARY HOOK COVER 
75 158877001 1 tJ<tJI~-1::/') ROTARY HOOK COVER HINGE 
76 062681012 2 7«:J437-40X10 SCREW, PAN M4.37-40X10 
77 025680232 2 1::7-tf:ff.t-7~74.37 WASHER, PLAIN M 4.37 
78 158879001 1 tJ<tJJ\-')'J ROTARY HOOK COVER SHAFT 
79 014760622 1 7'7 1-" .t':J5.95 SET SCREW, SOCKET (CP) M5.95 
80 025770232 1 1::7-tf:ff.t-7~76.35 WASHER, PLAIN M 6.35 
81 048060342 1 1- ;< '7 E6 RETAINING RING, E6 
82 159595000 1 tJ 7 7 7tJ 1~- INSIDE COVER 
83 062680612 1 7"':J4.37-40X6 SCREW, PAN M4.37-40X6 
84 025680132 1 1:: 7 if :ff .t ~ 3 7 4.37 WASHER, PLAIN S4.37 
87 S00850009 1 :::f.ld!/ OIL CAP 
89 062710812 2 7"'::1 476·32X8 SCREW, PAN M4.76-32X8 
90 158980001 1 "'JH tJI\-1 1Z ll,t PLATE SPRING 
91 062681212 2 7«:J437-40X12 SCREW, PAN M4.37-40X12 
92 141248001 1 «Jvl-tJI~-~~-.t7'T SPRING HOLDER 
93 105234003 1 7'Y l-4.37 NUT, M4.37 
95 158969001 1 «Jv 1-tJJ\-;l. 1-'YHB BELT COVER STOPPER (B) 
96 159928009 1 ;<?7-l!/ OIL CAP 
97 048070342 1 1--"'7E7 RETAINING RING, E7 
98 159989001 1 0. '/'Y~I::/BR8X22 DOWEL PIN 8X22 
101 154578000 1 L.-1\-;l. 1-'YI< THREAD TRIMMER LEVER STOPPER 
102 500306001 1 1::/')11'1\,t PLATE SPRING 
103 021680202 2 7'Y 1-2~~4.37 NUT,2M4.37 
104 S01009101 1 11-l--t':J'\!'Y;<111' THREADING DIAGRAM 
106 502974001 1 «'Y f'tJI\-L BED COVER (L) 
107 107419002 2 ':J;<.t':J4.37 SCREW, M4.37 
108 142711001 3 7 7' 11\- '7 'Y ')"(' WASHER 
110 S25670001 1 tJ<~~7~1!·:;;<111Z ROTARY HOOK OIL DIAGRAM 
111 S36128001 4 " ;z ·:; I'' STUD 
112 104449009 2 "?71!/ OIL CAP 
113 158437009 1 ;<?71!/ OIL CAP 
114 S32264000 2 ".1::!71';<?71!/ OIL CAP 
115 013761410 1 1- " .t V'5.95? *" SET SCREW, (CP) MS.95 
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B. Hl*·~ff~i~ I Needle bar and thread take-up mechanism I Nadelstange und 
Fadenabnahmeverrichtung I Mecanisme de Ia barre a aiguille et releveur de fil I 
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B. ~t:f*·:?i:fl!~iifi f Needle bar and thread take-up mechanism 1 Nadelstange und 
Fadenabnahmevorrichtung I Mecanisme de Ia barre a aiguille et releveur de fil 1 
M . d I b d ecamsmo e aguja y tirahflos e a arra 

REF. NO. CODE Q"TY 1::/;<{ NAME OF PARTS 
1 158880000 1 7/t:/?7/?A THREAD TAKE-UP CRANK (A) 
2 100250001 1 ~;<::t-~7.14 SCREW, M7.14 
3 014770622 1 :i':t- t- ;< * ~6.35? ;j( ~ SET SCREW, SOCKET (CP) M6.35 
4 110367001 1 tj"fj;t. WASHER 
5 159409101 1 f\l);j(') ~/:IJ/? ~ THREAD TAKE-UP LEVER ASSY 
5-1 145465001 1 ~ ;< * ~3.57L SCREW, M3.57L 
5-2 S01143001 1 /\ 1J>F??7/?~·y I' NEEDLE BAR CRANK ROD 
5-3 111237001 1 1\ 1) ;j(') :$(~ NEEDLE BAR CLAMP 
5-4 140004001 1 ~ ;< * ~3.57 SCREW, M3.57 
5-5 183216101 1 7/t:/:l!{tttti?~ THREAD TAKE-UP SUPPORT ASSY 
5-6 111468001 1 7/t:/tttti~? THREAD TAKE-UP LEVER SUPPORT STUD 
5-7 116735000 ' 2 =-I'J~r-::]'1)/lj NEED~E BEARING 
5-8 140430001 1 ?~ I::'E (L = 40) WICK(L=40) 
6 014770622 2 :i':t- t- ;!. * :16.35? ;J( ~ SET SCREW, SOCKET (CP) M6.35 
7 014760622 1 J'j- t-;!. * :15.95 SETSCREW, SOCKET (CP) M5.95 
8 158884201 1 1\~;t-'')?~ NEEDLE BAR ASSY 
8-1 158885201 1 1\ I) ;j(' ') NEEDLE BAR 
8-2 159916001 1 J\l);t-''){ t-:i'/j-{ NEEDLE BAR THREAD GUIDE 
11 140553102 1 :i':Sr<'Y~t-;<::t-~3.18 SET SCREW, M3.18 
12 158886101 1 11 1) ;t-' ') :$f { ? ~ NEEDLE BAR SUPPORT ASSY 
12-1 159624001 1 l''J*7:1f1t.J?::n NEEDLE BAR BRACKET SLIDE BLOCK 
13 158888001 1 /\ 1);t-''):$f{tttti:I? NEEDLE BAR BRACKET SUPPORT STUD 
14 014760622 1 :i':t- f-;1.*~5.95 SET SCREW, SOCKET (CP) M5.95 
15 158889001 1 f\1);f-'):$f{J'/j-{ NEEDLE BAR BRACKET GUIDE 
16 014760622 1 :i':t- t-;!. * ~5.95 SET SCREW, SOCKET (CP) M5.95 
17 159566000 1 ? ~ I::'E (L=450) WICK (L = 450) 
18 159561001 1 i) i)J'/? ~ i::'E WICK 

<-21,-31 > <-31 > 
10 S13594080 1 ~ ~/J\1)1906#80(#12) NEEDLE 1906#80(#12) 

<-21 > 
10 S13594090 1 --------------------- NEEDLE 1906#90(#14) 

118-Y 16-101 

C. ~Jl:~iifi I Clutch mechanism I Kupplungsvorrichtung I 
Mecanisme de I em bray age I Mecanisme d b eem rague 

REF.NO. CODE Q"TY l::/;1.{ NAME OF PARTS 

1 158953001 1 7{~~1\-? ~ STOP LEVER ASSY 
1 "1 158955001 1 7-1 ~ ~~~- ~? STOP LEVER SHAFT 
2 158956001 1 ;'{~~J\-';/;1. STOP LEVER CLAW 
3 017771412 1 ;f-J~ t- 6.35X14 BOLT, M6.35X14 
4 158957001 1 7{~7.JLdt':l~:l?~ STOP CAM PLATE 
5 S01698001 1 tt7*~5.95X12 SCREW, FLAT M5.95X 12 

6 536277001 1 7{;:.,~1\-Jq STOP LEVER SPRING 

23 158973001 1 ;'{,~J\-~?:1-111~ STOP LEVER SHAFT BUSH 
36 025770232 1 1::7-IJ'fi::t-7~?6.35 WASHER, PLAIN M 6.35 
37 081010670 1 0 1) / ?PW10 0 RING, PW10 
40 S36278001 1 ~IJ/:Ift-')'Y?'{$1 CYLINDER SET PLATE 
41 018081222 2 :P:t-;f-11- t-8X12 BOLT, SOCKET M8X12 
42 S36279001 1 -1!/tf:$[{ SENSOR BRACKET 
43 018400822 2 :P:t-;J<Jv t- 4XS BOLT, SOCKET M4X8 
44 025040232 2 1::7-IJ'fi::t-7-~?4 WASHER, PLAIN M 4 
45 117671002 1 -\!';/ t-t.J7- SET COLLAR 
46 014770622 2 77 t- ;!. * :/'6.35? ;j( ~ SET SCREW, SOCKET (CP) M6.35 
47 014760622 2 :i':l" t- ;< * ~5.95 SET SCREW, SOCKET (CP) M5.95 

RM 

RIV 
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D . ...I:. !MIMi* I Upper shaft mechanism I Obere Welle I 
Mecanisme de l'arbre superieur I Mecanismo del eje superior 
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D. _t.WmJiWt I Upper shaft mechanism I Obere Welle 1 
Mecanisme de l'arbre superieur I Mecanismo del eje superior 

REF.NO. CODE Q"TY 1::/;11" NAME OF PARTS 
1 S36133001 1 7'7''/? UPPER SHAFT 
2 158892001 1 7 '7 O:i? ;< :$Z J~F UPPER SHAFT BUSH (F) 
3 158893000 1 7'7:/?;<:SZJ~M UPPER SHAFT BUSH (M) 
4 158894000 1 "7'')/'J'T-:J.. BEARING CASE 
5 081048070 1 0 1)/'JP48 DRING, P48 
6 014760622 1 7'7 f-;<;f:/5.95 SETSCREW, SOCKET (CP) M5.95 
7 072630260 2 « 7' ') / '! 6302VV BALL BEARING 6302VV 
8 158895001 1 r.:yt)';..-'ftJ/+f BEARING COLLAR 
9 158896001 1 «7' 1)/'!7:$1 BEARING CAP 
10 102843004 3 <t 7 * :V'3.57 SCREW, FLAT M3.57 
14 116920001 1 ;f'j1):/'J:;J..7:;J.."I)/'J THRUST RING 
15 048150142 1 1-;<'7:/?37(15 RETAINING RING, C15 
29 159744100 1 U:$11"~/'J:f- 1)?~ UPPER TIMING PULLEY ASSY 
30 014760622 4 7'7 1- ;< * :/5.95 SET SCREW, SOCKET (CP) M5.95 
31 158906101 1 7'-( I' 7 :f- I) 'J ~ IDLER PULLEY ASSY 
31-1 158907001 1 7'1" 1'7-:f-1) IDLER PULLEY 
31-2 S35766001 2 :$Z<:/?7'T62022RU BALL BEARING, 6202 2RU 
31-3 048350242 2 i-;<'77'737C35 RETAINING RING, C35 
31-4 048150142 1 " ;< '7 :/? 3 7 (1 5 RETAINING RING, C15 
31-5 158908001 1 7'1" 1'7-:f-1) 77' IDLER PULLEY ARM 
32 158909001 1 7';J 1-12.71:::\1 1) NUT 12.7 (LEFT) 
33 025900232 1 1::7-lf:ii-t-7'<1.712.70 WASHER, PLAIN M 12.70 
34 158910000 1 ;z 1" ~ /'JA:;)~ 1- TIMING BELT 
35 111865001 1 " 1" )~ ;< ? 7, / OIL CAP 
37 S36134001 1 1" "'~:f-1) BOBBIN WINDER PULLEY 
38 014760622 2 7'7 ";< * :/5.95 SET SCREW, SOCKET (CP) M5.95 
39 148823009 1 :f-1) PULLEY 
40 S33689002 2 7':$1< f-;<?;f-'U95-14 SET SCREW, (CP) M5.95-14 

<itiil:i!H~ :±lfiJl,iJ{,ri 1 Synchronizer 
50 291080002 1 :V/?071"-If? ~#12G2 SYNCHRONIZER ASSY #12G2 
51 062711412 2 7«::J4.76-32X14 SCREW, PAN M4.76-32X14 
52 141592001 1 7'71""1-'J;f-'7 UPPER THREAD GUIDE SHAFT 

-8-
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E . Htir¥li* I Zigzag mechanism I Zickzackvorrichtung I 
Me can is me de zigzag 1 Mecanisme del zigzag 
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E. ~Mt~~1~ I Zigza~ mechanism I Zickzackvorrichtung 1 
ecan1sme de z1gzag I Mecanismo del zigzag 

REF. NO. CODE Q"TY 1:::..- ;< { 

1 
1-1 
1-2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
13-1 
13-2 
15 
16 
17 
17-1 
17-2 
17-3 
17-4 
17-5 
17-6 
17-7 
17-8 
17-9 
17-10 
17-11 
17-12 
17-13 
17-14 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
43-1 
43-2 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 

183702001 1 'f/".l'J"f".''J~ 
141309001 1 'f/".J'J"f".' 
014770622 2 7'7" ~ ;< * :/6.35'7 ;f.~ 
158911001 1 7'7:/'7 
156641001 2 ;< '7 7 "l! :..-
158913001 1 7 '7 :/"'7 ;<11M 
014760622 1 7'7" ~ ;< * :/5.95 
158914001 1 7'JV'J.><11JvM 
014760622 1 7'7" ~ ;< * ::/5.95 
158915001 1 7'JV'J.><11JvR 
158916009 1 ;<'J7i!/ 
101486001 1 i!'Y ~717-
014760622 2 7'7" ~ ;< * :/5.95 
183707001 1 7 '7:;; '7 "f "-' '7 ~ 
158917001 1 7'7:/'J"f"\''7-" 
014770622 2 7'7" ~;<.t:/6.35'7>f--" 
158919101 1 J\I)71J;IJ.b. 
014770622 2 7'7" ~ ;< * ::/6.35'7 ;f." 
159547001 1 1\ I) 7 IJ "f 'J ~ 
158947001 1 I''J7'JvJ'-R 
S01304001 1 ~;<;?.V6.35X18 
158920001 1 j\1)71)711<11 
158921001 1 j\1)71)711<11:/'7 
014770622 1 7':1- ~ ;< * :/6.35'7 ;f- ~ 
158922001 1 7 ;t <:It IJ /'J ~/ 
014680622 1 7'7" 1- ;< * :/4.37'7 * .< 
158923001 1 J\')71)1)/'J 
158924001 1 "< v~:..- 1 .;-":..- n :..- 'J :..- '7 
158925001 1 1\ 1) 7 IJ "f :;/~/ ::/'J 
014680622 2 7':1- ~;<;?.:/4.37'7>f.~ 
158928000 1 "< :;;~;..- { 77 3 7 "l! ·~ 77' 
158927001 2 A./:iJ/ 1)/'7~7/:/'J 
014680622 2 7'7 1- ;< * :/4.37'7 ;f- ~ 
158932000 1 /\ IJ 7 IJ T 3 7 i! ·~ 7 T 
158926001 1 71)/\/(A./:iJ/'J/'J 
048050342 1 ~ ;< '7E5 
153138001 1 -tf;!j;?. 

145480101 1 $1/.t:/6.35 
158930001 3 I\ IJ 7 1) 7- 3 7 i! ·~;?. :;/ 
158931001 4 /\ IJ 7 IJ 7-3 7 "l! ·~;?. :/;f-!f I 
062680512 4 :1--"' ::l437-40X5 
159905001 1 1- ;<'X { 7-3 7 "l! ·~ *:;; 
105812003 1 :t-·~ ~7.94 
158929001 1 7-371!';177':/'JA 
158933001 1 7-3 7 "l! 'J 7 7':/'7 B 
014760622 2 7'7 ~ ;< * :/5.95 
110558001 4 0 1) :..-? 
115007001 2 -tf;!j;?. 
146293001 2 ~;<'7E10 
117671002 2 "l! ·~ 1- :iJ 7-
014770622 4 7':1- ~ ;< * :/6.35'7 ;f-" 
159426001 1 1\ I) 7 IJ /q. ;iJ f]-
062681612 2 :l--"'::l437-40X16 
158935001 2 /\ IJ 7 IJ J(;?.A 
158939001 111 1)71)/(;?.B 
141334001 1 Jq.tJf]-
158940001 1 J\;?.;iJJr 

159562000 1 '7 ~ 1:: '!: (L = 450) 
158942001 1 I''J7'JvJ\-F'J~ 
158944001 1 "'J7')vJ\-V'J 
159625001 1 vJ\-Fn '7 ::l<::i"'J 
158945001 1 1\ 1) 7 IJ :;/ 'J ;< ;t M 
158946001 1 11 'J 7 'J :;; '7 .>< ;r JvR 
158948001 3 /\ U 7 IJ ;f ~;j( 7 'J" 
158950000 2 J\1) 7 'J ;t :/ >f-7 ;< ;r Jv 
158951000 1 n :..- ~ .>< ;t~;r-7 .>< 11 Jv 
158952001 1 :iJ :..- 1- ;< ;t ~ >f-7 1\ * 
141351001 1 "l!';J ~tJ7-
014770622 1 7'7 1- ;< * :/6.35'7 ;f- ~ 
159906001 1 :iJ :..- 1-' ;< 7-3 7 "l! ·~ :?- V 
100022005 1 :t- ·~ ~ 5.95 

NAME OF PARTS 

SPPED REDUCTION GEAR ASSY 
SPEED REDUCTION GEAR 
SETSCREW, SOCKET (CP) M6.35 
SUB SHAFT 
OIL CAP 
SUB SHAFT BUSH (F) 
SETSCREW, SOCKET (CP) M5.95 
SUB SHAFT BUSH (M) 
SET SCREW, SOCKET (CP) M5.95 
SUB SHAFT BUSH (R) 
OIL CAP 
SET COLLAR 
SET SCREW, SOCKET (CP) MS.9S 
SUB SHAFT GEAR SET 
SUB SHAFT GEAR ASSY 
SET SCREW, SOCKET (CP) M6.35 
ZIGZAG CAM 
SET SCREW, SOCKET (CP) M6.35 
ZIGZAG ADJUST CAM ASSY 
ZIGZAG ADJUST LEVER (R) 
SCREW, M6.35X18 
ZIGZAG ADJUST FORK 
ZIGZAG ADJUST FORK STUD 
SET SCREW, SOCKET (CP) M6.35 
PIN 
SET SCREW, SOCKET (CP) M4.37 
ZIGZAG ADJUST LINK 
LINK 
ZIGZAG ADJUSTING SHAFT 
SETSCREW, SOCKET (CP) M4.37 
ADJUST ARM 
FULCRUM SHAFT 
SET SCREW, SOCKET (CP) M4.37 
ZIGZAG ADJUST ARM 
ZIGZAG ADJUST LINK 
RETAINING RING, E5 
WASHER 
STUD SCREW, M6.3S 
ADJUST SCREW 
ADJUST SCREW PRESSER 
SCREW, PAN M4.37-40X5 
ADJUST SCREW 
NUT,M7.94 
ADJUST ARM SHAFT (A) 
ADJUST ARM SHAFT (B) 
SET SCREW, SOCKET (CP) M5.95 
ORING 
WASHER 
STOP RING E10 
SET COLLAR 
SET SCREW, SOCKET (CP) M6.35 
SPRING HOOK 
SCREW, PAN M4.37-40X16 
SPRING (A) 
SPRING (B) 
SPRING HOOK 
SPRING HOOK 
WICK (l. = 450) 
ZIGZAG LEVER (F) ASSY 
ZIGZAG LEVER SHAFT 
ZIGZAG LEVER (F) STUD 
ZIGZAG LEVER SHAFT BUSH (F) 
ZIGZAG LEVER SHAFT BUSH (R) 
ZIGZAG CONNECTING SHAFT ASSY 
ZIGZAG ADJUST BAR BUSH 
BAR TACK ADJUST BAR BUSH 
SPRING 
SET COLLAR 
SET SCREW, SOCKET (CP) M6.35 
ADJUST SCREW 
NUT, MS.9S 

RM 
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F. )J!lt~~iift I Pewertransmitter mechanism I Kraftubertagungsverrichtung I 
Mecanisme du transmetteur I Mecanisme del transmiser de petencia 

~I 

118-Y16-112 

G. tJ J...i~?i~iift I Feed cam mechanism ITransperteurkurve I 
Mecanisme de Ia came d'entraTnementl Mecanisme de Ia leva de alimentaci6n 
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F. il\14il~iifi I Power transmitter mechanism I Kraftilbertagungsvorrichtung I 
Mecanisme du transmetteur I M d I . d t . ecanismo e transm1sor e po enc1a 

REF.NO. CODE Q'TY l::/;<1 NAME OF PARTS RM 

1 S36295009 1 1-5/;C" ';i$1111 TRANSMITTER BASE 
2 018082022 4 7:1->f-JL- 1- sxzo BOLT, SOCKET M8X20 

118-Y16-112 

G. tJ .b. i~21~iifi I Feed cam mechanism /Transporteurkurve I 
Mecanisme de Ia came d'entralnement I Mecanisme de Ia leva de alimentaci6n 

REF.NO. CODE Q'TY 1::/;<1 NAME OF PARTS RM 

1 183704001 1 7:>1"-.£.7~ WORMASSY 
1-1 141367001 1 7:>1"-.£. WORM 
1-2 014770622 2 77 1- ;1. ;;. 96.357"' ~ SET SCREW, SOCKET (CP) M6.35 
3 159082000 1 7 :t- .t.>t- 1-Jv WORM WHEEL 
4 047301842 1 7.7'1J/'fec/AW3 PIN, SPRING 3X18 
5 S13634001 1 '7/7I175';1'f-1J5- ONE WAY CLUTCH COLLAR 
6 014770622 2 77 1- ;< * 96.357"' ~ SET SCREW, SOCKET (CP) M6.35 
7 S13635001 1 '7/7I175';/'f-/l:f SPRING 
8 S13633001 1 7:t-.£.>t-1-JL-V'7 WORM WHEEL SHAFT 
9 159086001 1 7I/9~"1'V"7 CHANGE GEAR SHAFT 
10 159087000 2 ~-"1':/7;1.$1)1.- GEAR SHAFT BUSH 
11 S03704001 1 i!';II-1J7-7~ SET SCREW COLLAR ASSY 
11-1 014770622 2 77 1- ;< * :/6.357"' ~ SET SCREW, SOCKET (CP) M6.35 
13 159088001 2 ~"I':/71J7-7$. GEAR SHAFT COLLARASSY 
14 014770622 4 771-l-::t.V6.357>F~ SET SCREW, SOCKET (CP) M6.35 
16 183708001 1 71J->t-1-Jv~"l'7.': FREE WHEEL GEAR ASSY 
16-1 159090001 1 7 1)->t-1-JL-'\'"1' FREE WHEEL GEAR 
16-2 014770622 2 771-l-::t.V'6.357>f-.': SET SCREW, SOCKET (CP) M6.35 
18 159091009 1 /\/J-'JL-7.': HANDLEASSY 
18-1 159093009 1 ":..- 1-' JL- HANDLE 
18-2 112700001 1 ";< * 95.95 SCREW, M5.95 
18-3 106588003 1 7';11-5.95 NUT,M5.95 
19 159092001 11\/J-'Jvvt\- HANDLE LEVER 
20 159094001 1 /\/ J-'Jv77'Y7t\'l- SPRING 
21 151932001 1 :/'77'r7$r BEARING COVER 
22 107231002 1 <:1'7'1-94.76 SCREW, FLAT M4.76 
23 159095101 1 /\/ I' JL-7. 1- ';I" HANDLE STOPPER 
24 062680612 1 7-"':J4.37-40X6 SCREW, PAN M4.37-40X6 

<-21> 
15 141378000 I 117-I/:/'\'"1'34 I CHANGE GEAR 34 I 15 141382000 1 7-I/9'\'"1'42 CHANGEGEAR42 

<-31 > 
15 141376000 1 7:r.:..-ci'l'-1'3o CHANGE GEAR 30 
15 141384000 1 7-I/ V''\'"1'46 CHANGEGEAR46 

118-Y16-217 
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H. f~.I~i~i!Presser foot mechanism/StoffdruckerfuB/ 
Mecanisme de pied presseur I Mecanismo de Ia prensa tela 

1-2 2 3 
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H. tlfii ~1~ I Presser foot mechanism I StoffdrOckerfuB I 
Mecanisme de pied presseur I Mecanisme de Ia prensa tela 

REF.NO. CODE Q'TY l::/;<1" NAME OF PARTS 

1 159014101 1 ;t-!fi 7''fvJ~-'7 ~ PRESSER BAR LIFTER LEVER ASSY 
1-1 159015101 1 ;t-!fi7'lfvJI- PRESSER BAR LIFTER LEVER 
1-2 159016001 1 ;f-lj" I 7' 'f v J(- :;· '7 PRESSER BAR LIFTER LEVER SHAFT 
2 159032000 1 ;t-!fi vii- '/'7 ;e $1 !v PRESSER LEVER SHAFT BUSH 
3 014760622 1 7' -r 1- ;e * :;·5.95 SET SCREW, SOCKET (CP) M5.95 
4 159018001 1 ;t-!fi7'lfv/t.J/ PRESSER BAR LIFTER CONNECTING ROD 
5 159020001 1 ;t-IJ"Iv::.-t.J::.-0-''7 PRESSER LIFTER CONNECTING ROD 
6 014760622 1 7'7" 1- ;< * 0-'5.95 SET SCREW, SOCKET (CP) M5.95 
7 S19828001 1 ;f-IJ"I7''f7'/-ti/1"$1 SAFETY STOPPER 
8 025080232 2 1::7-!ft.J';?-7-~'78 WASHER, PLAIN M 8 
9 048060342 2 1- P7E6 RETAINING RING, E6 
10 159022101 1 :t-t:tiJ1_:....-tf>--f1Z~./'? PRESSER SAFETY STOPPER SHAFT 
11 014760622 1 7'7" 1- "* 0-'5.95 SET SCREW, SOCKET (CP) M5.95 
12 S36293001 1 7/i:f/19 A 1--'Yl'i SAFETY PLATE STOPPER 
13 025080232 1 1::7-tf:ff-*7-~'78 WASHER, PLAIN M 8 
14 028080242 1 J( *if :ff * 2-8 WASHER, SPRING 2-8 
15 018081622 1 7'7";f-!v I-8X16 BOLT, SOCKET M8X16 
16 159024001 1 ;t-!fi7''fv/t.J/H* SPRING 
17 159025001 1 ;f-IJ"I;f-7 PRESSER BAR 
18 159818001 1 ;t -If I >F 7 ;e $1 !v PRESSER BAR BUSH 
19 159026001 1 ;f-lj-I~-7$11" PRESSER BAR ROLLER BRACKET 
20 062681212 1 7""':::J437·40X12 SCREW, PAN M4.37-40X12 
21 159552001 1 ;f-lj"I~-7'7~ PRESSER BAR ROLLER BRACKET ASSY 
21-1 159027001 1 ;f-lj"I~-7 PRESSER ROLLER 
21-2 159028001 1 ;f-lj"I~-70''7 PRESSER ROLLER STUD 
21-3 025060132 1 1:: 7-+f7i:?- :/'1 76 WASHER, PLAINS 6 
21-4 048040342 1 1- >' '7E4 RETAINING RING, E4 
22 014770622 1 7'7" 1- " * 0-'6.35'7 ;J( ~ SET SCREW, SOCKET (CP) M6.35 
23 159030000 1 ;f-lj"I;f-7$1'~ PRESSER BAR GUIDE BRACKET 
24 014760622 1 77" 1- ;<-* V'5.95 SET SCREW, SOCKET (CP) M5.95 
25 159031001 1 ;f-!fi7'/7"1"1"$1 PRESSER BAR CLAMP GUIDE PLATE 
26 062680812 2 7""':::J437-40X8 SCREW, PAN M4.37-40X8 
27 S19831001 1 i'-!fi 7'/f'J /'7 PRESSER LIFTER LINK 
28 159394001 1 $1'/-*0-'5.95 STUD SCREW, M5.95 
29 145480101 1 $1';; * 0-'6.35 STUD SCREW, M6.35 
30 159034000 1 -t-!fi J?'f vJI-7-:::J PRESSER BAR LIFTER LEVER 
31 018062022 1 77" ;J( !v I- 6X20 BOLT, SOCKET M6X20 
32 159035001 1 ;f-lj"IH* SPRING 
33 100279109 1 i'-!fi7-'l '7-iz'Y-* V PRESSER ADJUST SCREW 
34 141334001 1 ''-*t.J'r SPRING HOOK 
35 159923001 1 ;f-IJ"IA 1-T:fvJI- PRESSER STOP LEVER 
36 159924001 1 A 1-'Y-;fvl\-$1'/-*'l STOP LEVER STUD SCREW 
37 159925001 1 :f-lj-IA I-'Y7vJI-J\'* SPRING 
38 159947001 1 A 1-'Y7'vll--tf:IJ'-* WASHER 
39 149095001 1 if :It* WASHER 
40 081011670 1 0 1) /'7PW11 0 RING, PW11 
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J. *-'J ~iii'\ I Feed mechanism ITransportvorrichtung I 
Mecanisme de l'entrainement I Mecanismo de Ia alimentaci6n 
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J . ~ 1) ~1~ I Feed mechanism I Transportvorrichtu ng 1 
Mecanisme de l'entraTnementl Mecanisme de Ia alimentaci6n 

REF.NO. CODE Q'TY t::..-.><1 NAME OF PARTS 

1 159036001 1 :t '7 1) 1J f., '/'7 FEED CAM SHAFT 
2 159563000 1'7"-t:'E WICK 
3 025900232 1 t:7-tf'#;?-7::Z.?12.70 WASHER, PLAIN M 12.70 
4 021910302 1 7'~ t-3:;::Z.12.70 NUT,3M12.70 
5 S36587001 1 :';'JI) 1JI.>.NP'J i; FEED CAM ASSY (NP) 
5-1 159039101 1 1t-::z.Jv.><1JI.>."-:..-F TENSION RELEASE CAM SEGMENT (F) 
5-2 062681212 2 7"':J437·40X12 SCREW, PAN M4.37-40X12 
5-3 159040101 1 11-::z.Jv.><:IJI.>."-:..-B TENSION RELEASE CAM SEGMENT (B) 
5-4 062681212 2 7X:J437·40X12 SCREW, PAN M4.37-40X12 
5·5 159041101 1 :IJ:..- t'.><:IJI.>."-:..-F BAR TACK CAM SEGMENT (F) 
5-6 062681012 2 7X:J437-40X10 SCREW, PAN M4.37-40X10 
5-7 159042101 1 :IJ:..- t'.><t.JI.>."-:..-B BAR TACK CAM SEGMENT (B) 
5-8 062681012 2 7X:J437-40X10 SCREW, PAN M4.37-40X10 
5-9 S36280001 1 7-1 )!"h.t..."-/A STOP CAM SEGMENT (A) 
5-10 159044001 2 71 :;:IJ.b.-":..-B-tf#;?- WASHER 
5-11 062681012 2 7r<:J437·40X10 SCREW, PAN M4.37-40X10 
5-12 159045001 1 71:;1JI.>.-":..-B STOP CAM SEGMENT (B) 
5-13 159070001 1 lf:..-')?:;:;1~ MODERATION INDICATE PLATE 
5-14 105176001 2 :; "* '/4.37 SCREW, M4.37 
6 141400001 1 -tf7i;?- WASHER 
7 141408001 1 :; " *:; t: :If 1) 5.95 SCREW, M5.95 (LEFT) 
8 159047001 1 :t'l IJ t.J 1.>. 7v-'i-'71~ FEED CAM BRAKE WIRE 
9 159048001 1 ::rv-'i-'71~t:'i-'~* SPRING 
10 159049001 1 ::l'v-'i-'71~-IT-ITIA BRAKE WIRE HOOK (A) 
11 159050001 1 -:il---'i-'71~-Jt-lj-IB BRAKE WIRE HOOK (B) 
12 159051101 1 ;';'JI)'f3?"'~L--Ii-'J.;;_ FEED ADJUST LEVERASSY 
13 107550002 1 :JQ ROLLER 
14 159054001 1 :';'JI)'f3?":;J"Ji-'.}'J LENGTH FEED ADJUST LEVER SHAFT 
15 014760622 1 7'7 1- " * '/5.95 SET SCREW, SOCKET (CP) M5.95 
16 142628001 2 7.1 -"1 ;;j''J 1) 'J 7 ;_.,'J I);..-? FEED ROCK CRANK RING 
17 048110142 3 i-.><'7'/'73?C11 RETAINING RING, C11 
18 159055001 1 :';'JI)L.--;..-:IJ;_., FEED CONNECTING ROD 
19 159056001 1 :If:..-* '/6.35 STUD SCREW, M6.35 
20 159057001 1 .)('EI)'l'/1':$1 LENGTH FEED INDICATOR PLATE 
21 159058101 1 .)('1:1)7. 1-'~I~A INDICATOR PLATE STOPPER (A) 
22 152750001 1 :t '7 1) 7 3 ?" ·~7·~ 1- FEED ADJUST NUT 

23 S01236001 1 :';'JI) L.--;..-t.J;_.,'.}'J CONNECTING ROD SHAFT 
24 S13652009 1 :';'JI) ?7':;7:..- FEED ARM BRACKET 
25 159062001 1 :';'JI)J':..-71'/'JA FEED GUIDE SHAFT (A) 
26 014760622 1 7'7 1- " * '/5.95 SET SCREW, SOCKET (CP) M5.95 
27 159063001 1 :';'JI)J':..-71'/'JB FEED GUIDE SHAFT (8) 
28 025710232 1 t:7-tf#;?-7::Z.?4.76 WASHER, PLAIN M 4.76 
29 017711412 2 >f-Jv 1- 4.76X14 BOLT, M4.76X14 
30 159064000 1 :'; 'J I) J' ;_., 7 1' '.} 'J A>' :$l Jv FEED GUIDE SHAFT (A) BUSH 
31 142374000 2 Du7:;::z. (DU) BUSH 
32 159065009 1 7#-Jt:';'JI)?'f LENGTH FEED ARM 
33 S13651001 1 7ff<t:t'7 1J?'T'/'7 LENGTH FEED ARM SHAFT 
34 025100132 1 t:7-tfff:?-'l3?10 WASHER, PLAINS 10 
35 048080342 1 I->''7E8 RETAINING RING, ES 
36 S03704001 1 "'~ I-1J7-'Ji; SET COLLAR ASSY 
36-1 014770622 2 7'7 t-;L*'/6.35'J>l'i; SET SCREW, SOCKET (CP) M6.35 
38 S19826001 1 ;';'JIJ?7'-Jt-lj-I FEED ARM STOPPER 
40 062711412 2 7X:J4.76-32X14 SCREW, PAN M4.76-32X14 
41 028050242 2 '~*-t!:ff*2-5 WASHER, SPRING 2-5 
43 153057002 2 :';'J1)1:Sr'l>'*'/ SCREW 
44 025680232 2 t:7-tf#;?-7::Z.?4.37 WASHER, PLAIN M 4.37 
45 159071101 1 7:ii<t:t'J1)1:$lJ':..-71 LENGTH FEED GUIDE PLATE 
46 106568003 4 :; "* '/3.57 SCREW, M3.57 
47 141439001 1 :lf:..-*oi'G3s STUD SCREW, M6.35 
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J . * IJ ~f* I Feed mechanism /Transportvorrichtung I 
Mecanisme de l'entraTnementl Mecanismo de Ia alimentaci6n 

B--I1 

57~@ 40~ 
59 @ 41---=©!. 
58 43 ~· 

44 ® 

"· I 

23~ 

-17-

-31 

118-Y16-202 From the library of: Superior Sewing Machine & Supply LLC



J. ~ 1) ~1* I Feed mechanism ITransportvorrichtung 1 
Mecanisme de l'entraTnementl Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q"TY 1::/;C-( NAME OF PARTS 

50 159078001 1 x.J'Y:IJ!:.tttt:r:'~* SPRING 
51 014760622 1 7'7 c"*-~5.95 SET SCREW, SOCKET (CP) M5.95 
52 014760622 2 7'7 c" ;?. ~5.95 SET SCREW, SOCKET (CP) M5.95 
53 S02975001 1 '<';/ t':IJII'-R BED COVER (R) 
54 S13649001 1 ~:ll'i'-7 IJ')'f'U BOTTOM FEED ARM (U) 
55 S13650001 1 ~:ll'i''7 1J'77D BOTTOM FEED ARM (D) 
57 153057002 2 'i''7'J1':$l~;C*~ SCREW 
58 025680232 2 1::7-if:li'f.7'.:L'74.37 WASHER, PLAIN M 4.37 
59 028680242 2 ''*-<f:li*-2·4.37 WASHER, SPRING 2-4.37 

<-21 > 
42-1 159069001 1 7 :li+t"'., IJ-( :$! LENGTH FEED PLATE 
48-1 159765101 1 x .I';/ :IJ!:. 25RS'7 !:. UPPER CLAMPING FOOT ASSY (25MM) R,S 
48-1-1 159762001 1 x./'Y:IJ !:.25RS UPPER CLAMPING FOOT RUBBER (25MM) 
48-1-2 159926001 1 "./·;J:IJ!:.tttt:r:r::>L PIN (L) 
48-1-3 107401001 2 x.I'Y:IJ!:.+t+ti-(:$!11* SPRING, PLATE 
48-1-4 107404001 2 ~" * ~1.98 SCREW, M1.98 
48-1-5 159927001 1 :;(.J'Y:IJ!:.tttt:r:r:::..-s PIN (S) 

<-31 > 
42-2 S01470001 1 7 ;li +}" 'i' '7 IJ -( :$! {·3) LENGTH FEED PLATE(-3) 

... 

48-2 S01467101 1 =.·;~ c3'7x.I'Y:IJ !:.25'7 ~ UPPER CLAMPING FOOT ASSY (25) . . . . . . . . . . 
48-2-1 144630001 1 =.•;1 I-3'73(./'Y:IJ~ UPPER CLAMPING FOOT (25MM) 
48-2-2 159926001 1 x .I ';f:IJ !:_+}"+}"I 1::'/ L PIN (L) 
48-2-3 144707001 2 x.I'Yt.J!:.tttt:r:1:lll'* PLATE SPRING 
48-2-4 107404001 2 ~"*~1.98 SCREW, M1.98 
48-2-5 159927001 1 x.I'Y:IJ!:.tttt:r:l:::':..-s PIN (S) 

<ffu t±l ffll FOR EXPORT> 
49 159080000 1 ......................... FINGER GUARD (M) 

RM 
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K. t.J ·:; 9- ~iifi I Cutter mechanism I Abschneidevorrichtung 1 
Mecanisme de Ia coupe I Mecanismo de Ia corta 
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K. tJ ·:; 51- ~1~ I Cutter mechanism I Abschneidevorrichtung 1 
Mecanisme de Ia coupe I Mecanisme de Ia corta 

REF. NO. CODE Q'TY 1::/;<1 NAME OF PARTS 
30 S36132001 1 11'/"J-<t I'?:J7 CUTTER DRIVING SHAFT 
31 159117001 1 :IJ '/ "J -lJ' 1-' ? :; 7 .>< "J !v CUTTER DRIVING SHAFT BUSH 
35 159120001 1 :IJ•:J"J<tl-''lo'"7*!v$!- CUTTER DRIVING SHAFT HOLDER 
36 159329001 1 :IJ•:J"J<tl-'? 1)/7 CUTTER DRIVING LINK 
37 014770622 2 7'7 1- ;< * :l6.357 * ~ SET SCREW, SOCKET (CP) M6.35 
38 159570001 1 :IJ'/"J7'/71:1J'J::J< CUTTER GUIDE BLOCK 
39 159121001 1 :IJ•:J"J->F?J'/71 CUTTER BAR GUIDE 
40 062761212 4 7X::J595-28X12 SCREW, PAN M5.95-28X12 
41 159122001 1 :IJ'/"J*Jv;f-u CUTTER HOLDER (U) 
42 018680822 2 7'7il<Jv t-4.37XB BOLT, SOCKET M4.37X8 
43 159123001 1 :IJ'/"J*Jv;f-D CUTTER HOLDER (D) 
44 153057002 2 -t7V1"Jo-.><*:; SCREW 
45 115503001 1 ;, ;< .t- V4.37 SCREW, M4.37 
74 107200001 1 :IJ'/"J1/2 CUTTER 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
76 018680522 1 7'7>FJv t-4.37X5 BOLT, SOCKET M4.37X5 
78 S02807001 1 :IJ'/9->F?7'/71F CUTTER BAR GUIDE (F) 
79 115120001 1 J\ I) :1J X"-/:IJ /~"I' 1::'/ PIN 
90 S36281001 1 o-IJ/;f*Jv$! CYLINDER HOLDER 
91 062710812 4 7X:J476-32X8 SCREW, PAN M4.76-32X8 
92 S36259001 1 ;, I)/ $!25·237 ~ CYLINDERASSY 25-23 
92-1 S36255000 1 0/ 1) / $!25·23 CYLINDER 25-23 
92-2 S04905000 2 J\-7~=-r:.- HALF UNION 
92-3 S36256000 1 71J-71/'J:l:i1/l- FLOATING JOINT 
92-4 S36236001 1 'll)/$!-\7/-lj' CYLINDER SENSOR 
92-4-1 143484000 1 711J/::J.t-'J9- NYLON CONNECTOR 
92-4-2 143549000 3 I::'/"J-~7Jv:f7. TERMINAL PIN (MALE) 
92-4-3 143485001 1 ::J.t-7"J~"I''/::f CONNECTOR CAP 
93 S14473000 2 CQ2>F !v I- M5X60 BOLT, CQ2 M5X60 
94 021060302 1 7'/ 1- 30/~6 NUT, 3M6 
95 S36282001 1 :IJ'/"J'!: 1-''l!~*il?- RETURN SPRING HOOK 
96 S36283001 1 !J'/"J'!: 1-''l!~.t- RETURN SPRING 

118-Y16-218 

L. -*W v~ill~i~ /Thread breakage detector mechanism I Fadenbruchfuhler 1 
Mecanisme du detecteur de cassure du fil I Mecanisme del sensor de cortes en el hilo 

RM 

* 

REF.NO. CODE Q'TY 1::/>'1' NAME OF PARTS RIV 

1 S19814001 1 11-~v:IJ/711-J'/71' THREAD BREAKAGE PERCEIVING GUIDE 
2 025060232 1 1::7-1f:i:J'*7:Z.?6 WASHER, PLAIN M 6 
3 025350332 1 1::7-1f1i*$f1'3.5 WASHER, PLAIN L 3.5 
4 060670612 1 J\ 1 / F 357·40X6 SCREW, BIND M3.57-40X6 
5 159145001 1 1' t-~v!J/7vll-;l'J THREAD BREAKAGE PERCEIVING LEVER SHAFT 
6 159146101 1 1 t-~v!l/7v!~- THREAD BREAKAGE PERCEIVING LEVER 
7 104908004 1 7'"J 7'/ ~ ";< * 'l'4.37 SET SCREW, M4.37 
8 S19815001 1 i:J'/977';!77. I-'/!' CUTTER CLUTCH STOPPER 
9 014680622 2 7'7 ";< * :;·4.37'7 *' ~ SET SCREW, SOCKET (CP) M4.37 
10 159148001 1 :IJ/71/JI-:;t. f-':JI< THREAD BREAKAGE PERCEIVING LEVER STOPPER 
11 105451002 1 " ;< * 'l'3.57 SCREW, M3.57 
12 021670202 1 7';! l-2'l~3.57 NUT, 2 M3.57 
13 025350332 1 1::7-tf:ti.t-$!1'3.5 WASHER, PLAIN L3.5 
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M . tJ ?" ~i* I Rotary hook mechanism I Greifervorrichtung I 
Mecanisme du crochet rotatif I Mecanismo del cangrejo 
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M. 1J "'? ~iift I Rotary hook mechanism I Greifervorrichtung 1 
Mecanisme du crochet rotatif 1 Mecanisme del cangrejo 

REF.NO. CODE Q"TY t:/;<1' NAME OF PARTS 
1 S19895001 1 tJ<V? ROTARY HOOK SHAFT 
3 159150009 1 tJ<0/?;<?7-lz/ OIL CAP 
4 S19841001 1 :IJ<V?;<:$ZJvR ROTARY HOOK SHAFT BUSH (R) 
6 014760622 1 7'7 1- " * 0/5.95 SETSCREW, SOCKET (CP) M5.95 
7 S19847001 1 tJ<V?;<:$ZJVF ROTARY HOOK SHAFT BUSH (F) 
8 014760622 1 7'7 1-" :?· v·5.95 SET SCREW, SOCKET (CP) M5.95 
9 183709001 1 :1:1<:/"?~-1'?" ROTARY HOOK SHAFT GEARASSY 
9-1 159154001 1 :IJ<V?~-1' ROTARY HOOK SHAFT GEAR 
9-2 014770622 2 7'7 ""*:/6.35?;](" SET SCREW, SOCKET (CP) M6.35 
11-1 S19892001 1 :IJ<;f-t:/'r-:7.?" ROTARY HOOK BOBBIN CASE ASSY 
11-1-1 S19893001 1 tJ<?" ROTARY HOOKASSY 
11-1-1-1 183508001 3 7:1J:IJ<;t-<:ti:/;(*:/ SCREW 
11-1-1-2 183596001 1 tJ<<'J71':$Z ROTARY HOOK REAR PLATE 
11-1-1-3 183598001 1 <'J71':$Z ""*"" SCREW 
11-1-1-4 183490001 2 8815') 1-:1:1< ""*::; OUTER ROTARY HOOK SET SCREW 
11-1-1-5 S19894001 1 :IJv~.::l.').::I.I) /7 RING 
11-1-1-6 S20014001 2 A'.::I.').::I.I) /7 1- ;< *:/ SETSCREW 
11-1-2 159157001 1 ;j(t:"/'r-7.?" BOBBIN CASE ASSY 
11-1-2-1 S09477001 1 ,Y,C::/7'3');_,;(* SPRING 
11-1-2-2 180721001 1 7'3<'];_-;q.;,;q.::; SCREW 
11-1-2-3 183507001 1 7'3?:.-:?-:/ ADJUST SCREW 
12 159159001 1tJ<I-;<A ROTARY HOOK HOLDER (A) 
13 S21523001 1tJ<I-;<8 ROTARY HOOK HOLDER (B) 
14 062711012 2 7~::J476-32X10 SCREW, PAN M4.76-32X1 0 
15 062680612 2 7-""::J4.37-40X6 SCREW, PAN M4.37-40X6 
16 S19836001 1 A'.::I.').::I.7'3<'J-t!•Y*:/ OIL SUPPLY ADJUST SCREW 
18 159158001 1 :;J{t'/ BOBBIN 
21 S19838001 1 A'.::I.<'J.::!.* V";t-<:ti OIL SUPPLY SCREW PRESSER 
22 062680612 1 7~::J4.37-40X6 SCREW, PAN M4.37-40X6 
23 S19839000 1 ?.:;.t:'f'2X150 WICK2X150 
24 S19837001 1 A'.::I.<'J.::I.7'3<'J-lz•Y:$Z1' OIL SUPPLY ADJUST COLLAR 
25 117934009 1 ;<?7-lz/ OIL CAP 
26 143793001 2 ,;; - Jv 1- ;< :?- :/6.35-40 SET SCREW, SEAL M6.35-40 
27 S19840001 1 t-<');..;.,:IJ7- SQ~~~---------------------------------------- ----------1----1-"----------------------

<1ili*'ilffl> <FOR SUPPLY> 
17 S01109001 1 ;J(C:/;t-ij"IJ(* SPRING 

<:t7'Y3/H-';J> <OPTION PARTS> 
11-2 S19896001 1 tJ<;J(t:"/'r-7.? .:;_ ROTARY HOOK BOBBIN CASE ASSY 
11-2-1 S19897001 1 tJ<?" ROTARY HOOKASSY 
11-2-1-1 183526001 3 7:1J:IJ<;t-<:ti;..;<*:/ SCREW 
11-2-1-2 183596001 1 tJ<<'J71':$Z ROTARY HOOK REAR PLATE 
11-2-1-3 183598001 1 ')71':$1 ""*:; SCREW 
11-2-1-4 183490001 2 8815') 1- tJ< 1- ;< *::; OUTER ROTARY HOOK SET SCREW 
11-2-1-5 S19894001 1 tJ <A'.:I.<'J.:I.I) /7 RING 
11-2-1-6 S20014001 2 A'.::I.<'].::l.~/71-;<;?.:/ SETSCREW 
11-2-2 159157001 1 ;J\C::/'r-:7.? .:;_ BOBBIN CASE ASSY 
11-2-2-1 S09477001 1 * t:"/7'3., ;,;1;?. SPRING 
11-2-2-2 180721001 1 7 3 <'J ;.-;I'*,;;;<:?-:/ SCREW 
11-2-2-3 183507001 1 7'37:.-*::; ADJUST SCREW 
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N . -Hili~1Kt I Lower shaft me chan ism 1 Untere Welle 1 
Mecanisme de l'arbre inferieur I Mecanisme del eje inferior 
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P. *~I'Ml1Kt I Bobbin winder mechanism I Spuler I 
Mecanisme du bobineur 1 Mecanisme del devanador de Ia can ilia 
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N. l'*tli~1~ I Lower shaft mechanism I Untere Welle 1 
Mecanisme de l'arbre inferieur I Mecanismo del eje inferior 

REF.NO. CODE Q'TY t:/;<{ NAME OF PARTS 
1 S362B4001 1 od' v7 LOWER SHAFT 
2 104450109 1 .><77-t!:..- OIL CAP 
3 114255002 1 "< "\' ·:r7 CAP 
4 159163009 1 :.-;.:;>'7.><77-1!/ OIL CAP 
5 159164001 1 'l$!V7.><;rJvF LOWER SHAFT BUSH (F) 
6 014760622 1 7' -j- ' " * :/5.95 SET SCREW, SOCKET (CP) M5.95 
7 S362B5000 1 'l$!:/7.><$!JvM LOWER SHAFT BUSH (M) 
B 014760622 1 7'7- ~ "* :/5.95 SET SCREW, SOCKET (CP) M5.95 
9 04B150142 1 f--" '7 :!7 'l'7C15 RETAINING RING, C15 
10 072620200 2 ;r":; 7 7 ?"6202 BALL BEARING, 6202 
11 159745100 1 D$1{~/'?":f-1)7~ LOWER TIMING PULLEY ASSY 
12 014760622 4 7'7- ' " * o/5.95 SET SCREW, SOCKET (CP) M5.95 
13 1B3710001 1 :.-;rv7'1'"1'7~ LOWER SHAFT GEAR SET 
13-1 159166001 1 :,;r :!7 '1'"1'7 ~ LOWERS HAFT GEARASSY 
13-2 014770622 2 7'-j- ';< * :!6.357 ;j( ~ SET SCREW, SOCKET (CP) M6.35 
15 159169001 1 :,;.:;·7-1!'/ l-:1:17- LOWER SHAFT SET COLLAR 
16 014770622 2 7'-j- 1- ;< * :/6.357 ;j( ~ SET SCREW, SOCKET (CP) M6.35 
17 116920001 1 :t71J:/7;>;7J;i-U/7" THRUST RING 

P. *~~1~1 Bobbin winder mechanism ISpuler I 
Mecanisme du bobineur I Mecanismo del devanador de Ia can ilia 

REF. NO. CODE Q'TY t:/1-{ NAME OF PARTS 

1 S012B7109 1 {1-<"<7~ BOBBIN WINDER ASSY 
1-1 S012BB003 1 { '""" l'$l{7 ~ BOBBIN WINDER BRACKET ASSY 
1-2 S01290001 1 11-<"<?7' BOBBIN ARM WINDER FRAME 
1-3 S01292001 1 { l-<"f{$ll(.j>. PLATE SPRING 
1-4 0626BOB12 1 -j-r<::::J437-40X8 SCREW, PAN M4.37-40XB 
1-5 0250B0132 1 t:7if:ff.t-'l'l'78 WASHER, PLAINS B 
1-6 04B060342 1 I-1-'7E6 RETAINING RING, E6 
1-7 S01294001 1 { 1-<"<'77"* SPRING 
1-B 159252001 1 11-<"r:/7 BOBBIN WINDER SHAFT 
1-9 154528001 1 { 1-<"<7Jv< BOBBIN WINDER WHEEL 
1-10 120448001 1 -:1 b. '7 RUBBER RING 
1-11 014680622 2 7'-j- f-;'-.j\.:/4.377;](~ SET SCREW, SOCKET (CP) M4.37 
1-12 159253001 1 >J< t:'/:t-lj'I BOBBIN PRESSER 
1-13 062670612 1 -j-r<::::J357-40X6 SCREW, PAN M3.57-40X6 
1-14 S01291001 1 1 1-<"<::IJJ.o/7 THREAD WINDER CAM SHAFT 
1-15 048050342 1 ';< '7E5 RETAINING RING, ES 
1-16 S01293001 1 { f-<"<:IJP.:/71\.j\. SPRING 
1-17 156265001 1 if:ff.t- WASHER 
2 062710812 2 -j- r<: :::J 476-32X8 SCREW, PAN M4.76-32X8 

Rl\11 

11B-Y16-305 

RN 

4 159256001 1 {f-<"r'f'l'7::0>Ji'7 BOBBIN WINDER THREAD TENSION STUD 
5 159257001 1 { f-<"<{ f-7'/-j-{ BOBBIN WINDER THREAD GUIDE 
6 014680622 1 7'7- ' ;< * :/"4.377 ;j( ~ SET SCREW, SOCKET (CP) M4.37 
7 145446001 2 { f-7-3'7'-'"'!'7 TENSION DISC 
8 11518B001 1 ;:..:z.{ f-7-3'7'-'l(.j\. TENSION SPRING 
9 100136001 1 {f-7-3'7::07-'/1- TENSION NUT 
10 144505000 1 { f-7'/71'1\.j\. SPRING 
11 146200001 1 f-;<'7CS4 RETAINING RING, C54 
12 146199001 1 1' I-'Y:IJ~"'t7 THREAD CLAMP DISC 
13 146198001 1 {1-'Y:IJ~j.); THREAD CLAMP KNIFE 
14 11B764002 1 ;r /.j\. V"4.37 SHOULDER SCREW, M4.37 

1 18-Y16-402 
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Q. ~)S:iirll7lt~i* I Lubrication I Schmierung I Lubrification I Lubricaci6n 

59 43~~ 

~ 42 ~j~" " 
'if 31 ___ff!j • ~ ·, 
~30 53 54 u, / 

1~~":- ". :·~!~T~ 
~ , e 51 / ~I 

"==-L~ ( 'f I 
19 39 69 66 78 

sa-y 

95 

rob 

70 
' _____ / 

35----1] l)--35 

118-Y16-350 

-25-

From the library of: Superior Sewing Machine & Supply LLC



Q. &fi)S3ii'.!J1\t00i~ I Lubrication ISchmierung I Lubrification I Lubricaci6n 
REF. NO. CODE Q"TY 1::/>'1' NAME OF PARTS RM 

19 S36661000 1 7.1' y'f'f-::1.- j''J ~ ABSORBING TUBE ASSY 
20 159181001 1 7.-(7''f7I!Id·"'t"'ti FELT SUPPORT 
21 062670612 1 :I--"<::J357-40X6 SCREW, PAN M3.57-40X6 
24 152948001 1 :t1' Jv>J<·;t e <I" OIL WINDOW 
25 110641002 1 :I/* :/9.52 SHOULDER SCREW, M9.52 
26 109203001 1 0 1):.--7 ORING 
27 159182101 1 7 1' Jv $1 -? ~ OIL FILTER ASSY 
28 062680812 3 :I--"<::J437-40X8 SCREW, PAN M4.37-40X8 
29 159187000 1 e7'-':.--<-7.A FELT BASE {A) 
30 159188001 1 e7;,:.-....:-;:z.A75 WICK BASE (A) COVER 
31 062681012 2 :I--"<::J437-40X10 SCREW, PAN M4.37-40X1 0 
32 159189000 1 e-7;.,:.-....:-;z.a WICK BASE (B) 
33 159190001 1 e7'-':.--<-7.a7$l WICK BASE (B) COVER 
34 159191000 1 e7'-':.-"'·-;z.a7IJve FELT 
35 159192000 2 :t1'Jvi\-f7'A OIL PIPE (A) 
36 159193000 1 :t1' Jvl<1'7'8 OIL PIPE (B) 
37 142674000 2'7~1::'1' (L=130) WICK (L = 130) 
38 062680812 1 :I--"<::J437-40X8 SCREW, PAN M4.37-40X8 
39 159194000 1 "t::J.')::l.'J'T OIL TUBE JOINT 
40 159195000 1 :t-fJv$1-~:1-Jv OIL TERMINAL 
41 536287001 1 :t 1' Jv7 "t:;;., '77 OIL FLOWING SCREW 
42 143713101 1 :t 1' !v "t "\' ·y :t OIL CAP 
43 159201009 1 7'7'7< i""'t"'ti OIL WINDOW HOLDER 
49 159207101 1 "t::J.')::l.'f-::1.-7'7~8 OIL TUBE ASSY (B) 
50 112364001 1 1\ 1' ::1.1\ 1' 7'';t "!' 7 *:;; OIL FEEDING PIPE JOINT SCREW 
51 159209000 1 t:·.::-Jv'f-::J.-7. OIL TUBE 
52 141650000 1 t:' .::Jv'f-::1.- 7· (L = 210) OIL TUBE (L= 210) 
53 159566000 1 '7 ~ 1:: '!' 3X450 WICK (L = 450) 
54 S07462000 1 '7 ~I:: 'I' (L=25) WICK (L = 25) 
55 159565000 1 '7 ~ 1:: '!' 2.5X150 WICK (L = 150) 
56 S32956000 1 ?~1::'1' (L = 500) WICK (L = 500) 
57 113653000 1 ?~1::'1' (L= 130) WICK (L = 130) 
58 S37273000 1?~1::'1' (L=140) WICK (L = 140) 
59 S37274000 1 ?~t:'l' (L=80) WICK(L= 80) 
60 118955001 1 '7 ,_ t: '!' (L = 250) WICK (L = 250) 
61 159213001 1 ?:t-.1.7IJve"'t"'ti WORM FELT SUPPORT 
62 159214000 1 7:t-A7IJJ, e WORM FELT 
63 062680612 2 :I--"<::J4.37-40X6 SCREW, PAN M4.37-40X6 
66 142359001 2 :t 1' Jv'l'T OIL FEEDING PIPE 
67 159909000 1 7.1<1'7Jv7::J.-7 SPIRAL TUBE 
68 062681012 1 :1--"<:::J 437-40X10 SCREW, PAN M4.37-40X10 
69 112348001 2 i\';t "t / PACKING 
70 149547000 1 ::J- i":t"'ti CORD HOLDER (4N) 
72 140647001 1 ::J- i":t"'ti CORD HOLDER 
73 062670612 1 :I--"<::J357-40X6 SCREW, PAN M3.57-40X6 
74 149799000 4 $!1'7'Y:fS BEAD BAND (S) 
78 145751001 1 7 IJv e FELT 
80 S17062000 1 ....:·;~ c·:; 1'? ·;t;., 3 :.- BED BASE CUSHION 
82 460406000 2 t:'=$11'150 VINYL BAND 150 
84 148471001 2 :f7/'.J"\'- PLUNGER 
85 151B99001 2 7'v-"t ;,.:I.-I~* SPRING 
86 081007070 2 QI)/'JP7 0 RING,P7 
87 S36286001 1 77:.-::i-1'-:t"'ti-($1 PLUNGER SUPPORT PLATE 
88 062680812 1 :I--"<::J437-40X8 SCREW, PAN M4.37-40X8 
89 142359001 2 :t1' !v'l'T OIL FEEDING PIPE 
90 S36662000 1 "t.:I.-::l.r.:I.-7? ,_ LUBRICATION TUBE ASSY 
91 112348001 2 1\'Y't/ PACKING 
92 106436001 1 7 I!v e FELT 
93 S11433000 1 -t--;z.=·:t:tJv4MS HOSE NIPPLE (4M5) 
94 S36288000 1 "1""1'1:l:...-7-:::J..-:/ OIL TUBE 
95 112758009 2 ....:·y i":t1' Jv7$1 OIL CAP 
96 062680812 1 :I--"<::J437-40X8 SCREW, PAN M4.37-40X8 
97 025680232 1 t:7<f7f;?-7'.:I.'74.37 WASHER, PLAIN M 4.37 
98 028680242 1 11;?-<f:lf:?-2-4.37 WASHER, SPRING 2-4.37 
99 021680202 1 :r·y e2'-'.:I.4.37 NUT, 2 M4.37 
100 159101000 1 .><?7i:!/ OIL CAP 

118-Y16-350 
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R. *1A ~ ~i* I Threading mechanism I Fadenfuh rungsvorrichtung I 
Mecanisme de l'enfilage I Mecanisme del enhebrado 
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R. *ii )- m!i*i I Threading mechanism I Fadenfuhrungsvorrichtung 1 
Mecanisme de l'enfilage I Mecanismo del enhebrado 

REF. NO. CODE Q"TY e:/.)(-( NAME OF PARTS 
1 110820101 1 1' 1- 7 3 '/ ;.nj( '/ TENSION STUD 
2 145446001 2 1' l-73'/'-'"'t7 TENSION DISC 
3 144103009 1 1' l-73'/'-'"'t7:t-!J"I TENSION DISC PRESSER 
4 144104001 1 f\1)1' I-73'/'-'Jq, THREAD TENSION ADJUST SPRING 
5 144105000 1 73'/;,J~*7I-if!i* SPRING WASHER 
6 S19869003 1 { 1-7017'-'::1-'Y 1-7~ (7' :IJ) TENSION NUT ASSY (RED) 
6-1 149566009 1 1' 1-737'-'::I-'Y 1- TENSION NUT 
6-2 155697003 1 ~3'/::i-1'71~/ TENSION INDICATING PLATE 
7 159218001 1 ~·y;<-( 1-:IJ'T THREAD RETAINER 
8 159219101 1 771' 1-73?'-'*7 SUB TENSION STUD 
9 159220101 1 1' J-.2/!,;1. ~/ PIN 
10 145446001 2 1' l-73'/'-'"'t7 TENSION DISC 
11 159805001 1 1' i-737'-'iJ"7;j"iJ"I TENSION DISC PRESSER 
12 144103009 1 1' i-737'-'-!J"7;f-!J"I TENSION DISC PRESSER 
13 159221001 1 1' H"37'-'''* TENSION SPRING 
14 144105000 1 7-3 '/ '-'''*'JI-if!i* SPRING WASHER 
15 S19869002 11'1-7-37'-'::1-'YI-7~(~1"1)) TENSION NUT ASSY (GREEN) 
15-1 149566009 11'1-737'-'::1-'YI- TENSION NUT 
15-2 155697002 1 ~3701-I'?JI/ TENSION INDICATING PLATE 
18 159623001 1 1' 1-7-3?'-'111'?~ TENSION BRACKET ASSY 
18-1 144741001 1 1' l-73'/'-'*'1:$11' THREAD TENSION BRACKET 
18-2 114294001 1 Ql) /? 0 RING 
18-3 159222001 11'1-1-IJJ\*7-37-I:!'Y;J('/ TENSION STUD 
18-4 145519001 11'1-J-1)/\* SPRING 
18-5 145446001 2 { l-73?'-'"'t7 TENSION DISC 
18-6 159223001 1 -!j":f{ 1-737'-'''* SUB TENSION SPRING 
18-7 159331001 11'1-73'/'-'iJ-7::1-'YI- TENSION DISC NUT 
18-8 100402004 1 1- ;1. * 013.57 SET SCREW, M3.57 
19 103950003 1 1- ;1. * 015.95 SETSCREW, M5.95 
20 159224001 1 7'-/d 1-:IJ'T ARM THREAD GUIDE 
21 014680622 1 J7 7 1- ;< * 014.37 7 >J\ ~ SET SCREW, SOCKET (CP) M4.37 
22 S19961001 1 ]7-/,-f 1-7/::1-{ ARM THREAD GUIDE 
23 112751003 1 ";1. * 'i"3.57 SCREW, M3.57 
24 113316001 1 7-/d l-7/::1-1' ARM THREAD GUIDE 
25 112751003 1 ";1. * 01357 SCREW, M3.57 
26 159546101 11'1-t-:t;.-1':$1 THREAD GUIDE PLATE 
28 159228001 11'1-1-1)[.,/\-?~ THREAD TAKE-UP LEVERASSY 
29 159234001 1 73'/'-'"'t7'7 1)'Y;< TENSION DISC CLAW 
30 062670512 2 ::1-X:J 357-40X5 SCREW, PAN M3.57-40XS 
31 159235101 1 '/ '71' 1- .2)!, ;< UPPER THREAD RELEASER 
32 062680512 1 "]-X:J437-40X5 SCREW, PAN M4.37-40XS 
33 025680132 1 t: 7-if!i* '-'3 74.37 WASHER, PLAINS 4.37 
34 159236001 1 1' 1- 1- 1) ~/ PIN 
35 159237001 1 '-'"-7' 3 7 ;.-.2/j,;l. 1' :$1 MAIN TENSION RELEASE PLATE 
36 062680612 1 ::I-X:J4.37-40X6 SCREW, PAN M4.37-40X6 
37 159238001 1 11:.-*014.37 STUD SCREW, M4.37 
38 159908001 1 :$1.:.-*014.37 STUD SCREW, M4.37 
39 159239001 1 -(.J-1-IJ [.,J\-7;' THREAD TAKE-UP LEVER ARM 
40 062761612 1 "]-X:J595-28X16 SCREW, PAN M5.95X16 
41 159240001 1 1' J-.2)!,;1.-!J" I'? t:"./ PIN 
42 048040342 1 t-;<'7E4 RETAINING RING, E4 
43 159241001 1 { l-.2/l,;l.j-:J TENSION RELEASE LEVER 
44 144526001 1 :$1/ * 014.37 STUD SCREW, M4.37 
45 S36289001 1 { J-.2/l,;(j-:J$ TENSION RELEASE LEVER (S) 
46 062680812 2 j-r<:J437-40X8 SCREW, PAN M4.37-40X8 
47 159243001 1 { l-.2/l,;l.j-:J/\* SPRING 
48 112751003 1 ";< * 013.57 SCREW, M3.57 
50 159226001 1 '-'"-7'3'/'-'.21!,;1.7/::1-{ MAIN TENSION RELEASE GUIDE 
51 062680612 1 ::I-X:J4.37-40X6 SCREW, PAN M4.37-40X6 
52 159917101 1 J7-b.1' 1-7'/71''-':$1 ARM THREAD GUIDE (D) 
53 025680132 1 t: 7-if!i* '-'3 '/4.37 WASHER, PLAIN S4.37 
54 141590001 11'1-t-:t;.->F? THREADING BAR (U) 
55 150553003 1 7-'Y 1-5.95 NUT, M5.95 
56 S13713001 1 737'-''Y<'~-t<·Y;<1'1':$! DIAGRAM 
57 S36290001 1 -I:!/-!J":IJ/71':$1 SENSOR DETECT PLATE 
58 062680612 2 "]-X:J4.37-40X6 SCREW, PAN M4.37-40X6 
59 S36291001 1 ;, /"'t*l!,:$1 SENSOR HOLDER 
60 062680812 2 "]-X:J437-40X8 SCREW, PAN M4.37-40X8 
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S. J::.*-1;7] I) ~1* I Upper thread trimmer mechanism I Oberer Fadenabschneider I 
Mecanisme de Ia coupe-fil superieur I Mecanismo de Ia recortadara de orillos superior 
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V. ~J±~f~ I Air pressure mechanism I Luftdruckl 
Mecanisme de lapression d'air I Mecanismo de Ia pres16n de a1re 

REF.NO. CODE Q"TY t: ;...,< 1 NAME OF PARTS 

1 
1-1 
1-2 
1-3 
1-4 
1-5 
1-6 
1-7 
1-8 
1-9 
1-10 
1-11 
1-12 
2 
3 
4 
5 
6 
7 
8 
9 
9-1 
9-2 
9-3 
9-4 
9-5 
9-6 
15 
16 
17 
18 
19 

S36257001 
S36251000 
S21352001 
S09228000 
S36252000 
S36253000 
140682001 
153274001 
143522000 
220077001 
S36276001 
018503036 
028050246 
031553202 
S36243001 
S36654001 
S36655001 
S36656001 
S36657001 
S36658001 
S36242009 
S31804000 
S04910000 
S31803009 
S01547001 
S00780000 
S00782001 
115544001 
119755001 
025060336 
028060242 
021060106 

1 7~ Vl'>.JV-;l? ~ 
1 7-f/"fi-1\Jv-;J· 

1 7" Jv :$!- ~.- """" ~.-- 9 
1 1'r1=-:;7'Jv 
2 I\Jv-;J'VZ3140 
1 1\Jv :iVZ3150 
1 "'t1 t-:.-<t:.-
21181-.><-tz:.-
1 7"1J:J/:l;f'79-
1 ::f'5'fiJI\-#14 
11\Jv:ii-'J"Y'r1:Sr 
2 77">FJv I-5X30 
2 1\;f-!f"fi;fz-s 
2 < Ji.-'10'7 ;f ~5.5X32 
1 I7-7-=c--;J' (L=400) 
1 I 7-7-=c--;· (L = 430) 
1 I7-7-=c--;J· (L= 1170) 
1 I7-7-=c-:i (L= 1130) 
1 I 7-7-=c--;· (L= 840) 
1 I7-7-=c--;J' (L=850) 
1 :;j'"ij"I;, I) /$1'7 :;;_ 
1 I ]7- :_..1) /~25R50A 

2 /\-7=c=ot:.-
1 '-' 1J/$17'5'r'Y 1-P 
1 ·;; ""7 
1 9P7-I-/ 
1 '-'911-"r 1J i.-1\-•;!""7 
1 '75'Y7-7.1-'Y""'t"'ti~'7 
2 iJ '7 ;f;f-JL- I-6X60 
2 t:5-!f7i;f:Sf16 
2 l\;f-!f:li;f2-6 
21:;=c7"'YI-6 

SOLENOID VALVE ASSY 
FINGER VALVE 
FILTER REGULATOR 
NIPPLE 
VALVE (VZ3140) 
VALVE (VZ3150) 
SILENCER 
CAP 1/8 
NYLON CONNECTOR 
PLUG COVER (#14) 
VALVE SET PLATE 
BOLT, SOCKET M5X30 
WASHER, SPRING 2-5 
WOOD SCREW, ROUND M5.5X32 
AIR TUBE (L = 400) 
AIR TUBE (L = 430) 
AIR TUBE (L = 1170) 
AIR TUBE (L = 1130) 
AIR TUBE (L = 840) 
AIR TUBE (L=850) 
PRESSER CYLINDERASSY 
AIR CYLINDER 25-SOA 
HALF UNION 
CYLINDER BRACKET (P) 
JOINT 
9P-CHAIN 
LOWER THREAD TRIMMER LEVER JOINT 
CLUTCH STOPPER SUPPORT SHAFT 
BOLT, M6X60 
WASHER, PLAIN L 6 
WASHER, SPRING 2-6 
NUT, 1 M6 

Rill 

1 18-Y16-514 

W ~i!fjjiJ)i)(:$"'~ I Option parts I Sonderzu behor I Pieces en option I Piezas opcionales 
REF.NO. CODE Q'TY t::.-.><1 NAME OF PARTS RM 

50 S25672009 1 7-7'ot"'ti'71 /:$1-'7 ~ TAPE GUARDWINDERASSY 
50-1 S25671001 1 7-7'ot"'ti'7 :;;_ TAPE GUARDASSY 
50-1-1 144998001 1 7-7'=-tiJ'IB TAPE GUARD (B) 
50-1-2 105288002 2 ""*~2.38 SCREW, M2.38 
50-1-3 144997001 1 7-7'=-tiJ'IA TAPE GUARD (FRONT) 
50-1-4 122771002 2 "" * ~2.38 SCREW, M2.38 
50-1-5 144999001 1 7-7'=-t"'tiC TAPE GUIDE (FRONT) 
50-1-6 144628001 1 7-7'=-t"'tiF TAPE GUARD (F) 
50-1-7 122771002 1 ;, " * :;-2.38 SCREW, M2.38 
50-1-8 105970001 1 "" * ~2.38 SCREW, M2.38 
50-1-9 110067001 1 il5- COLLAR 
50-1-10 143749001 1 T-7'Jl';,rj--{ :/~ TAPE GUIDE (LOWER) 
50-1-11 143748001 2 7-7'7/7-1'/I TAPE GUIDE (UPPER) 
50-1-12 062660412 4 7""':l318-40X4 SCREW, PAN M3.18-40X4 
50-2 143767009 1 7-7''71 /$1-$11'7 :;;_ TAPE WINDER BRACKET ASSY 
50-2-1 143980001 1 •;t<:;;_;f~ SCREW 
50-2-2 108494001 1 -If "jj * WASHER 
50-2-3 108495001 1 7-:i'71/$1:;t:;l\;f SPRING 
50-2-4 100136001 1 11-7-3'/'-'7"'YI- TENSION NUT 
50-3 107407003 2 ""*~4.37 SCREW, M4.37 
118 S06138001 1 :/3'/"""" RULLERASSY 
1 18-1 S06139001 1 :/3'/""A RULLER (A) 
118-2 S06140001 1 :/3'/""B RULLER (B) 
1 18-3 062680512 2 7""':l437-40X5 SCREW, PAN M4.37-40X5 
1 18-4 025680232 2 t: 5 -If "jj * 7- =c '/4.37 WASHER, PLAIN M 4.37 
1 18-5 146000001 1 J\iJ'"-"'t"'ti THREAD TRIMMING SUPPORT 
1 18-6 062670412 2 7""':l357-40X4 SCREW, PAN M3.57-40X4 
1 18-7 105161003 2 -If "jj * WASHER 
1 18-8 141620001 1 *'~'-'191\5/7. BALANCE 
1 18-9 101671002 2 "" * ~4.37 SCREW, M4.37 
118-10 025680132 2 t: 5 -!f1i * "3 '/4.37 WASHER, PLAINS 4.37 

118-Y16-910 
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X1 . -T- 51 001~(1)/Motor mechanism (1)/Motor (1)/ 
Mecanisme du moteur (1)/Mecanismo del motor (1) 
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X1 . 'E- 9 ~1~(1)/Motor mechanism (1)/Motor (1)/ 
Mecanisme du moteur (1)/Mecanismo del motor (1) 

REF.NO. CODE Q"TY t/;<1 NAME OF PARTS 

1 224475001 2 * Jldf-"' "\' 'j :1 HOLDER CAP 
2 226992001 1 ND811:i7;:,7~ ND CARBON BRUSH ASSY 
3 224476000 2 ;j; Jldf- -t{•;t I/ INSULATION SHEET 
4 J00107001 1 MD805:::J 71 :)( 1 #2 MD806 BASE #2 
5 014060832 1 7'7 1- ;< ;?. V'5X87 ;J;' ~ SET SCREW, SOCKET (CP) M6X8 
6 224540001 1 t'/9.9X83 PIN 9.9X83 
7 J00109001 1 DC:i7?-·:t I-L7'#37 ~ DC BRACKET ASSY (L) #3 
8 231064081 1 L:ff9 ;J;'JH 10X927 ~ BOLT (L) 1 OX92 ASSY 
9 021100206 1 2;:,;:,.7•:t 1-10 NUT,2M10 
10 025100236 2 t7"if:IJ:?-7;:,.'J10 WASHER, PLAIN 10 
11 028100246 1 J\:j'."if:ff:?-2-10 WASHER, SPRING 2-10 
12 * 1 MD'f-97 ~ MD MOTORASSY 
13 J00074001 2 "-19 /t';t Y7 ;:,#CE2 CONNECT TERMINAL CE2 
14 228221001 1 IJ 7'7 !-Jv35MH7 ~#2 REACTOR 35 MH ASSY #2 
15 215081001 2 +7«-t!·:ti-4X10DB SCREW, PAN (S WASHER) M4X10DB 
16-1 J00112001 1 DC 1J 7'7 1-Jv:IJJ\-#3 DC REACTOR COVER #3 
16-2 ---------- 1 MD'f- 9 ;< 1 J\ / NAMEPLATE 
17 215081001 2 +7«t'11-4X10DB SCREW, PAN (S WASHER) M4X10DB 
18 230431001 1 7 v-1..7 ~#2 FRAME ASSY #2 
18-1 230432001 1 :1-7 7 ~ #3 YOKEASSY #3 
18-2 229335001 1 -lj--~::<9#5 THERMISTER #5 
18-3 226671001 1 T7X150;:,;:,.;:,;:,.7 TUBE 7X150 
18-4 224504001 1 :::J- t';t"'ti#7 CODE HOLDER #7 
18-5 008400805 1 + I-7:A:::J4X8 SCREW, TRUSS M4X8 
19 * 1 r::l-9#145 ROTOR#145 
20 224485000 2 '7 2X15X22ST WASHER, 2X15X22ST 
21 224487000 1 '7 2.3X15X25ST WASHER, 2.3X15X26ST 
22 076202801 1 9 7 >I 7 7 -7"6202ZZ#2 BALL BEARING 6202ZZ #2 
23 231008001 1 'i-- 5X5X20 IJ ~ 'J 7 Jv KEY 5X5X20 
24 J01673001 1 '71.6X5.1X22ST WASHER, 1.6X5.1X22ST 
25 211528001 1 +7«-t!·:t I-5X12 SCREW, PAN (S WASHER) M5X12 
26 203684001 1 7 ~ '70.3X27.5X34.9 WASHER, WAVE M0.3X27.5X34.9 
27 J00146001 1 '! y 7 1- Jv :::J - r· 7 ~ #2 REACTED CODE ASSY #2 
28 J00148001 1 9 / 350X141..1 U-207' ;t TERMINAL CODE (BLUE) 
29 J00147001 1 9/360X141..1?-187':1J TERMINAL CODE (RED) 
30 217133001 1 :17?3 7 I::'/PM-75 PLUG PIN PM-75 
31 J00149001 1 T11X300PV TUBE 11X300PV 
32 219582001 1 6P:i7-7PM-N 6PPLUG PM-N 
33 219603001 1 :17?:1JJ\-#11 PLUG COVER #11 
34 222372001 3 :IJ 7 :?- * Jv 1- SX70 BOLT, M8X70 
35 025080336 3 t7"f':fl;j\:)f18 WASHER, PLAIN L8 
36 028080246 3 J\:j'."if:ff-t-2-8 WASHER, SPRING 2-8 
37 021080206 3 2;:,;:,.7·:t 1-s NUT, 2 M8 

MD-826 MD-806 MD-836 MD-816 
~fl.~ iii~ .5'"~ 
Ref. no. Name of parts 100V 100-240V 200V 200-240V 380-41SV 

(~i*J..EI'l) (For export) (~ I*.J..EI'l) (For export) (For export) 

12 MD'E- 9-7 ~ J80480-001 J80S11-001 J80480-001 J80S12-001 J80513-001 
MD Motor assy (AS) (AS) (BS) 

19 Cl- 9 #145 231004-001 231018-001 
Rotor#145 

I I I I 
118-Y16 
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X2. .::C- 51 ~ii\'\(2)/Motor mechanism (2)/Motor (2)/ 
Mecanisme du moteur (2)/Mecanismo del motor (2) 

X3. ~)~.A 1 ·:; 7 mliii'\/Switch box mechanism/Schaltkasten/ 
Boitier d'interrupteurs/Caja de interruptores 

15-2 

25~ 
15-1 

24--! 

--r?? 
I 

16-2 
17-2 

16-1 
17-1 

22-3 
23-3 

22-1 
23-1 

118-Y16 

118-Y16 



X2. "'E- 5I ~1,w;(2)/Motor mechanism (2)/Motor (2)/ 
Mecanisme du moteur (2)/Mecanismo del motor (2) 

REF.NO. CODE Q"TY t::/.><1" NAME OF PARTS 

41 228216001 4 :t-«:::Hz•y I-6X153D SCREW, PAN (S WASHER) M6X1 53D 
42 J80319001 1 DC:i5?"·> l-7:iJ#3? ~ DC BRACKET (R) #3 ASSY 
42-1 ---------- 1 DC75?"•> l-7:iJ#3 DC BRACKET (R) #3 
42-2 076202801 1 $1"i''-'??7"6202ZZ#2 BALL BEARING 6202ZZ #2 
42-3 J00353001 1 + :1"«-1! 'Y I- 5X14DB SCREW, PAN (S WASHER) M5X14DB 
43 J01674001 1 BK-A30-2.A 7- $! BRAKE (A30-2) STATOR 
44 211528001 3 +:1"«-l!•y l-:f;;SX12 SCREW, PAN (S WASHER) MSX12 
45 222753000 3 '70.15X15.1X30ST WASHER, 0.15X15. 1X30ST 
46 219517000 3 '70.1X15.1X30ST WASHER, 0.1X15.1X30ST 
47 231458001 2 '70.12X15.1X30ST WASHER, 0.12X1 5. 1X30ST 
48 224503001 2 '70.3X15.1X30ST WASHER, 0.3X15.1X30ST 
49 231013001 1 BK-A307'"i':F ~ 7'7 ~#4 BRAKE (A30) AMATU RE #4 ASSY 
50 228839001 1 7'-I)M105-2 PULLEY M105-2 
51 211528001 3 +:1"--<t•y l-:fV"5X12 SCREW, PAN (S WASHER) M5X12 
52 237641001 1 l~;f-lj':ff:f14?.A:Ii$1 WASHER, SPRING M14 
53 021140305 1 3V~:I"·yl-14 NUT, 3 M14 
54 J00106001 1 DC«Jv 1- 7.J I~- #20 DC BELT COVER #20 
55 J00143001 2 :F,?of-·? I-5X10 WING BOLT M5X10 
56 J00351001 1 «Jv 1-/\XL--of-? V?2 BELT CLAMP PLATE 2 
57 224508001 1 +:1"--<t •y I-4X10DC SCREW, PAN (SWASHER) M4X10DC 

X3. ~)!:.A 1 ·;; 7 ~1,w;/Switch box mechanism/Schaltkasten/ 
Boltier d'interrupteurs/Caja de interruptores 

REF.NO. CODE Q'TY NAME OF PARTS 

15 J00452001 1 ---------- 2P SWITCH ASSY #19-3 
15-1 J00027001 1---------- 2PSWITCH#19 
15-2 J00451001 1 ---------- 3PPLUGASSY #10 
15-3 229241001 1 ---------- ELECTRICSUPPLYCORD 

RM 

118-Y16 

RM 

1'6 ............ ...... j0046'6'601 ... .... T ~-::·~·~ ::._· :.:·:.:·.:..:·~ -~ ................. 'i"P'SWiTCi-rA."SS'i"il19:2 . ........................................ . 
16-1 J00027001 1 ---------- 2PSWITCH#19 
16-2 J00461001 1 ---------- 3PPLUGASSY#10-2 
16-3 229239001 1 ---------- ELECTRIC SUPPLY CORD #2 w· .. · · .......... · ·· "ioi:i4ss·oa·; .. ·· .. .,. :.:::.:·.:.:·.:::.:: ::.::.:·.:.:·.::·.:.: ............. .... iP·swii'Ci-i"A.ssv¥19:4 ............ ··· ·· .............. · ·· ....... · 
17-1 J00027001 1 ---------- 2PSWITCH #19 
17-2 J00456001 1 ---------- 3PPLUGASSY#10-3 
17-3 230544001 1 ---------- ELECTRIC SUPPLY CORD ;·a·· ................ 'j00468'60f' .... T :.:.·~·.:_:·~:::::.·:.:·.:..:·~ -~ ................. "3"P'SWiTCi-rASSY'#"f1·:6· ...... .................................. . 
18-1 238084001 1 ---------- 3PSWITCH#11 
18-2 J00469001 1 ---------- 4PPLUGASSY#11-3 
18-3 229246001 1 ---------- ELECTRICSUPPLYCORD#5 1·9 ...... · · .......... 'j0i:i476"6a1·· ..... ,. :.:::.:·.::·.:: :.::· :.::· :.::·.:.:·.::·.:.: ................. "3"P·swii'ci-i·A.ssv·#.,.-;:7' ............... · · ............... ·· ....... . 
19-1 238084001 1 ---------- 3PSWITCH#11 
19-2 J00467001 1 ---------- 4P PLUG ASSY #11 
19-3 224513001 1 ---------- ELECTRICSUPPLYCORD#3 :zo·· ...... ·· ·· · · ..... joi:i4i3"o0f· ..... ,. :.:·:.:·.:.:·.:.::.:::.:·:.::.:.:: ·.:: · · · · · ............ "3"P·swii'ci-i·Assv·#Ti:a·· · · · · ·· ..... ······· · · · ............... · · · · · 
20-1 238084001 1 ---------- 3PSWITCH#11 
20-2 J00474001 1 ---------- 4P PLUG ASSY #11-5 
20-3 230547001 1 ---------- ELECTRICSUPPLYCORD 2f ....... .......... 'jQQ45"3'6tl"i .. .... T :~::..:·~ -~ ~ ~-~-~-~·_::············ ..... iP'SWiTCi-i'ASS'{#'i s::z-·· ......................... ········· .... . 
21-1 223739001 1 ---------- 2PSWITCH #16 
21-2 J00454001 1 ---------- 3PPLUGASSY#10-4 
21-3 233534001 1 ---------- ELECTRICSUPPLYCORD :z:z··· ····· · · ... ·· · ·jati4ifoa1· · ·· ---;- :.:·:.:·.::·.:.::.::·:.:·:.:·:.:·.::·.:: ................. "3"P·swii'ti-i.A.ssv·#9~ff .... · ······· · ·· .. ··· ······· ····· ····· · ... · 
22-1 223738001 1 ---------- 3P SWITCH #9-3 
22-2 J00467001 1 ---------- 4PPLUGASSY#11-4 
22-3 230445001 1 ---------- ELECTRICSUPPLYCORD 23···················jQQ4i5'60'f . .... T :.:.·~·~·_:::::::·~·:..:·~~··· .. ············ '3"P'SWiTCi-i"ASSY#9.~fi······ ................................... . 
23-1 215504001 1 ---------- 3PSWITCH#9 
23-2 J00476001 1 ---------- 4PPLUGASSY#11-6 
23-3 230551001 1 ---------- ELECTRICSUPPLYCORD#7 24.... .. . . .. ..... ·so3ih6ii6f ..... "i" :.:· :.:·.:.:·.:.::.:: :.:· :.:·:.: ·.:: ·.:.: ............. .... "Wtibb" stReW; .Rb"u ilib .liil4."5xi s· ........................ . 
25 200190001 5 ---------- STEPLE 
18 J00459001 1 2P:t'l.A1"·17?~#19·25 
18 J00470001 1 3P:t'l.A1'•17?~#11-17 ----------

118-Y16 
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X4. lliiJ{ill# ·:; ? ;;z:, ~1ii\/Control box/Schaltkasten/ 
Mecanisme du bioitier de contr61e/Mecanismo del caja de controles 

<LSBH> 

3 

17 ---4.lJl'l'"~ 

23-1 
-2 

2 

f' L 
14 

-41-

36 

~ 
~15-1 

~ 
15-2 

' 41 26 

118-Y16 



X4. iliiJmJ;F "/ ? .A ~iil'i/Control box/Schaltkasten/ 
Mecanisme du bioltier de contr61e/Mecanismo del caja de controles 

REF.NO. CODE Q"TY t:/;(1 NAME OF PARTS RM 

<LSBH> 
1 J00116001 1 II:::J ~ 1J':J'TtJ7"7#5 INSTALL PLATE #5 
2 J00353001 4 +T-"<t•y ~;?.~5X14DB SCREW, PAN (S WASHER) M5X14DB 
3 J00119001 1 t--7~.:Z./\::I TRANSFORMER BOX 
4-1 J00120001 1 t:~-A''771$l FUSE BASE #2 
5 104821001 1 ;<77-1:!/ OIL CAP 
6 * 1 ~7/:>. TRANSFORMER 
8 216872001 4 +7"-"<t •y ~4X8D8 SCREW, PAN (S WASHER) M4X8DB 
9-1 215971001 1 "i"Y:/>1#61 BUSHING #61 
15-1 228290001 1 H- ;>. ~ •y 7-16 (100,200V) PERSE LOCK-16 (110-240V) 
16 J00118001 1 $1\::J~I FRONT BOX (S) 
17 J00179001 8 7"-"<t •y ~ 5X12DA SCREW, PAN (S WASHER) M5X12DA 
18 * 1 7/'f/'fJI/7 ~ POWER CIRCUIT UNIT 
19 * 2 t:~-:>.';J;Jv:Si- FUSE HOLDER 
20 * 2 n:..t:~-x FUSE 
21 J00025001 5 ;J; Jv :SISPLS-6 HOLDER SPLS-6 
22 215082001 12 +7"-"<t •y ~4X12DA SCREW, PAN (S WASHER) M4X12DA 
23-1 233643001 1 SITRMID130F-050(100,200V) SITRMID 130F-050 (11 0-240V) 
24 233688001 1 111t/t:3'7~7-"<Jv LABEL 
25 --------- 1 t1'<"3'f/l/7~ ----------
26 219225000 1 tJ:.. t: ~-X8A FUSE (SA) 
27 233193001 1 5''E ~:::J-I':f.,:/:..7 BUSH 
30 ---------- 1 "-( Jl;.. ----------
31 J02074001 1 II :::J ;J' '] ~:,. ;\' "> ~ #2 DUST-PROOF NET #2 
32 J00117002 1 DC-I! 1 'f 3 II :::J 7 $1 #7 DC-BOX COVER #7 
33 J00155001 1 7"-"<t "Y ~4X30DC SCREW, PAN (S WASHER) M4X30DC 
34 J00653001 1 73'J;f,Jv~4X10 WING BOLT 4X10 
35 J02148001 1 :>.1·>71J-If1J19#16 SWITCH SEAL #16 
36 J01757001 1 VRt:3'7~1$l#15 VR LABEL #15 
37 J01758001 1 DCP/\-( 7 A'LSBH DCP-DISPOSE (LSBH) 
38 ---------- 1 :::J;\'7$lt•:J;<1;>.' ----------
39 235836002 1 ? ~ :::J ~ tJ Jl-#3 TREADLE COVER #3 
41 J00337001 1 ·:; < ~ K-8075 VR CONTROL KNOB K-8075 

<FOR EXPORT> 
4-2 J00901001 1 ---------- FUSE BASE #2-1 
9-2 232459001 1 ---------- HOLE PLUG 
11 J00952001 1 ---------- CLIP SLCS370-6N 
15-2 229224001 1 ---------- WIRE SADOLE (380-415V) 
23-2 233644001 1 ---------- SITRMID 130F-1 00 (380-415V) 
25 * 1 ---------- CONTROL CIRCUIT UNIT 
30 * 1 ---------- LABEL 
40 J00283001 1 ---------- FUSE 15A-S (1 PHASE) 

<FOR USA ONLY> 
12 J01370001 1 ---------- FUSEASSY #2 
13 215822000 1 ---------- FUSE(5A) 
14 J00074001 1 ---------- FLAT CONNECT TERMINAL 

118-Y16 
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Z1 . frt~~~f~ 1 Accessories 1 Zubehor I Accessoiresl Accesorios 

10 

12 18 13 11 

t ~ ~ 
«D~ 

24 

123-4 i 
123-3 

-21 40-1 -31 40 -2 
r _____ l _____ , , _____ j ______ \ 
I I I 

~ \ ~ : 
I 
I 

I · I I 
I I 
1 40-1-4 ---'lj' i}--40-1-5 1 

I 
1 40-2-4 ~ t}-40-2-5 1 

140-H~ I 140-2-3~ I 
140-1-2~ I 140-2-2~ I 
\40-1-1 ~- ! 140-2-1 ~ I 

I I 
\_ ___________ __; \._ ____________ ./ 

@ it<Ub O)EJJ;IIIH:tl!l:li!T ~ :: 1: ~'!; ~ £To 
© The details of included accessories are subject to change. 
@ AnderWlgen in der Aufstellungder Mitgelieferten ZubehOre sind vorbehalten. 
@ Les details des accessoires indus sont sujets a des changements. 
@ Los detalles des los accesorios incluidos pueden variar. 

-4~-

3 39 

21-4 ', __ / ' 

19 

21-1 

20 

r123-2 

123 -I 

35 

118-Y16-910 



Z1 . {;t~~~iift I Accessories I Zubehor I Accessoiresl Accesorios 

REF.NO. CODE Q'TY t :.n< 1' NAME OF PARTS RM 

1 142443001 1 .:t- :/< '7 '-' 1.9X52 SCREW DRIVER 1.9X52 
2 118837001 1 .:f- "./ 7 '7 '-' 3 .4X70 SCREW DRIVER 3.4X70 
3 101572101 1 .:f-'i<'7 :.-s.SX190 SCREW DRIVER 5.5X190 
4 100887001 1 ;>.":TBX9 SPANNER8X9 
5 115157001 1 67.J?>f-7;7.J~:T6 HEXAGONAL WRENCH 6 
7 152765001 1 :l-1i.:t- v:..-?'10 WRENCH 10 
9 150335001 1 67.J?>f-7;>.H:TS HEXAGONAL WRENCH 5 
10 142721001 1 67.J?>f-7;>.":T3 HEXAGONAL WRENCH 3 
12 159158001 3 ;f-t::'::..- BOBBIN 
13 117466000 1 1::'::..--e·;~c PINCETTE 
18 107205001 1 7.J 'Y $l 5/8 CUTTER 5/8 
18 109837001 1 7.J 'Y $13/8 CUTTER 3/8 
18 107207001 1 :t.l 'Y $13/4 CUTTER 3/4 
18 107210001 1 :t.l 'Y $11 CUTTER 1 
19 142745002 1 7-I/:J~-\''J'-;:7. CHANGE GEAR CASE 
21 S19824001 1 /\"t-"'7-" UPPER THREAD TRIMMER ASSY 
21-1 S19820001 1 1\-tj--" D?-" UPPER THREAD TRIMMER (D)ASSY 
21-2 S19822001 1 1\"t-"M UPPER THREAD TRIMMER (M) 
21-3 S19823001 1 1\"t-"U UPPER THREAD TRIMMER (U) 
21-4 141514001 1 /1-tj'" $[:;... *:; STUD SCREW 
24 154702001 1 :l'1'JI.-$1/? OIL TANK 
25 S06701000 1 >J"IJ;j-1'7-?-" POLYOILERASSY 
29 S18707158 1 V-".JvcM:.-o BELT,VMWHITE 
35 159384009 1 c7:i-tt-tti<?7 HEAD REST 
124 S23927001 1 ;:7.J<:T17X19 SPANNER 17X19 

<-21 > 
11 S13594080 10 ~"/I\ I) 1906 #80(#12) ~~~----------------------

11 S13594090 10 ------------------------ NEEDLE 1906 #90(#14) 
20 141376000 1 7-I;...:J~-\'30 CHANGE GEAR 30 
20 141379000 1 7-I/:J~-\'36 CHANGEGEAR36 
20 141380000 2 7-I/:J'\''-1'38 CHANGE GEAR 38 
20 141381000 1 7-I/:J'\''-\'40 CHANGE GEAR40 
20 141384000 1 7-I/~i'~-\'46 CHANGE GEAR 46 
40-1 159764101 1 x .I 'Y 7.J-" 16RS?-" UPPER CLAMPING FOOT ASSY (16RS) ........ * 40-1-1 159761001 1 :X .I 'Y :t.l-" 16RS UPPER CLAMPING FOOT RUBBER (16MM) 
40-1-2 159926001 1 :X .I 'Y:t.l-" -lj--lj-I 1::'/ L PIN (L) 
40-1-3 107401001 2 :X.I'Yt.J-""t"ti1'$111;f- SPRING, PLATE 
40-1-4 107404001 2 :.-:~-.:t-:;1.98 SCREW, M1.98 
40-1-5 159927001 1 :X .I 'Y 7.J-" -lj--lj-I t'/ S PIN (S) 

<-31 > 
11 S13594080 10 ~ ~//\ 1) 1906 #80(#12) NEEDLE 1906 #80(#12) 
20 141378000 1 ?'I::..-::.-·~-1'34 CHANGE GEAR 34 
20 141379000 1 ?'I/:J~-\'36 CHANGE GEAR 36 
20 141380000 2 7-I/:J~-\'38 CHANGE GEAR 38 
20 141381000 1 7-I / :J~-\'40 CHANGE GEAR 40 

20 141382000 1 ?'I/ V'l''-1'42 CHANGEGEAR42 
40-2 S01466101 1 = 'Y Hl 7 :X .I'/ 7.J -" 16? -" UPPER CLAMPING FOOT ASSY (16MM) ...... * 40-2-1 145136001 1 =·;~ c37x.J'Y7.J-"S UPPER CLAMPING RUBBER FOOT (16MM) 
40-2-2 159926001 1 :X.I'Yt.J-""t"tit'/ L PIN (L) 
40-2-3 144707001 2 :X .I 'Y 7.J -" -tt -lj- I 1' $l !\ . .:f- PLATE SPRING 
40-2-4 107404001 2 :.-:~-.:t-:J198 SCREW, M1.98 
40-2-5 159927001 1 :X.I'Yt.J-"'t"tii::'/S PIN (S) 

<U'!l±\ffll FOR EXPORT> 
39 l144226oo1 1 1 1--------------------.. - I HEAD COVER I 
< ;;f- 7':;.. 3 /I (- 'Y I OPTION PARTS> 
123 S31894101 1 :!3 7~?" RULLERASSY 
123-1 S00807001 1 3:J'i37~ RULLER 
123-2 S36522001 2 ";1. * :/4.37 SCREW, M4.37 
123-3 500806001 1 $17:!37~ RULLER 
123-4 062681012 2 :I-«:J437-40X10 SCREW, PAN M4.37-40X10 

118-Y16-910 
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Z2 . 1'1~5'10001~ 1 Accessories I Zubehor I Accessoires/ Accesorios 

~62 

101 

~ 
130 9 

87 

125 

126, 

127~-

o ft,ll;;,li,O)SJHI!II±i&:li!TJ..;: c~'i!O ~-:I' To 
a The details of included accessories are subject to change. 

91 

41-7-1-----l 

41-10---o 

41-9 

41-8 

41-7-2 -~@) 
41-7 -3-----f@)~-

®--------1 02 

® 89 

t:J----86 

o---88 

® 91 
® 92 

o Anderungen in der Aufstellung der Mitgelieferten ZubehOre sind vorbehalten. 
o Les details des accessoires indus sont sujets a des changements. 
o Los detalles des los accesorios inclufdos pueden variar. 

41-5--------El 

I 
41-11 

41-3---1 

41-2-2 
41-6 f 

41-1 ~ 
41-2-1--<;1" ~ 

t--96 
~91 .. 103 
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Z2 . M~~~1~ I Accessories I Zu behor I Accessoi res I Accesorios 

REF.NO. CODE Q'TY 1:::/..X-f NAME OF PARTS RM 
41 S02761109 1 11-9791~-"2 COTTON STANDASSY (2) 
41-1 150189109 1 "f7'T"J 1- 8RACKET 
41-2 S02773001 1 7'7'T';J 1- * :li!';J 1- COTTON STAND BRACKET SCREW SET 
41-2-1 062060806 2 7"':::J6X8 SCREW, PAN M6X8 
41-2-2 031452206 3 < Jt-'1: ~ 45X22 WOOD SCREW, ROUND M4.5X22 
41-3 150172003 2 :::J5h.J\'17' COLUMN PIPE 
41-4 150106003 1 :::J7h.:l=i1:..-t-~-" COLUMN JOINT ASSY 
41-4-1 150173003 1 :J7k:/=!1/l- COLUMN JOINT 
41-4-2 062501406 2 7"':::JSX14 SCREW, PAN M5X14 
41-4-3 021500106 21:;::z.7'YI-S NUT, 1 M5 
41-5 150174000 1 :::J 7 h. "' "\' ·;; 7' COLUMN CAP 
41-6 S02778002 1 ;7.:f-J[,;j;J[,9-2 SPOOL HOLDER 2 
41-7 S02780001 1 ;?.:f-Jt-#-:/i!·;; 1-2 SPOOL SCREW SET 2 
41-7-1 150179002 2 ;7.7'-Jv:/~B SPOOL SHAFT (B) 
41-7-2 028050246 2 ;q.-tj':l:f#-2-5 WASHER, SPRING 2-5 
41-7-3 021500106 4 1 :;::z.7•;J 1-5 NUT, 1 M5 
41-7-4 OA 1503006 1 +7"'-+f~-" SX30A SCREW, PAN (PWASHER) M5X30A 
41-7-5 OA 1501406 1 +7"'-+f~-" SX14A SCREW, PAN (PWASHER) M5X14A 
41-8 150180001 2 7'T<f7 SPOOL STAND BASE 
41-9 150182000 2 ;1. :1-Jt-<';; t- SPOOL MAT 
41-10 126863001 2 ;7. :1-J[,~ ·;; :;;o / SPOOL CUSHION 
41-11 502786002 1 ;7. "·;; I'}\/ :li- ~ "2 THREAD HANGERASSY 2 
86 158827009 4 "'';; t' :$f 17 ';J:; =I/ A BED BASE CUSHION (A) 
87 158828009 1 r;,··;; I' :$f 1 ~·;;:;=I/ B BED BASE CUAHION (B) 
88 159715001 4 ;7.-"'--tt-6X25 SPACER6X25 
89 159458009 4 :::lh.:;-1- RUBBER SHEET 
90 159910001 4 ;JlJt- I-6X75 BOLT, M6X75 
91 115947001 6 -tf:l:f * WASHER 
92 021060102 4 7';J l-1 '-'"-6 NUT, 1 M6 
94 122991001 1 7V'~t::..-;Jl'J7~i:l ACCESSORY BAG 
95 1S9454009 1 "'';J I''~ ';J:; =I/ F BED CUSHION (F) 
96 017066002 2 ;JlJv I- 6X60 BOLT, M6X60 
97 158830001 2 1:: :,-::; BED HINGE 
98 158831001 2 I::/S1J::'/ PIN 
99 048080342 2t-.><'7E8 RETAINING RING, E8 
100 025100132 2 1::7 -lj':l:f *::.-=I'/ 10 WASHER, PLAINS 10 
101 158832009 2 t::..-oit:':..--tt-tti:i"h. HINGE PIN SUPPORTER RUBBER 
102 025060332 4 1::7-tf:l:f.t-916 WASHER, PLAIN L 6 
103 021060102 2 7';J 1-1 '-'"-6 NUT, 1 M6 
117 120448001 1 :::lh.'7 RUBBER RING 
120-1 S13595001 1 -TJ'11f-:/815-2 GAUGE 815-2 
120-2 S13596001 1 7'71-'t-:/815-3 GAUGE 815-3 
130 S00860000 1 :>j'-tj-I~·;;:;,;o:,- PRESSER CUSHION 
125 S36129001 1 "'JI-1-:IJJ\-D BELT COVER (D) 
126 100666002 2 <It-'!:~ .t v·s.sx20 SCREW, OVAL M5.5X20 
127 025750132 2 t: 7 -tj' :li * ::.-=I 7 5.56 WASHER, PLAINS 5.56 

<fliH±::ffll FOR EXPORT> 
62 159079000 1 ----------------------- FINGER GUARD (S) 
65 143971001 1 ----------------------- PLASTIC EYE GUARD ASSY 
65-1 S01700002 2 ------------------------- SCREW, OVAL M3. 18X7 
65-2 025030232 2 ----------------------- WASHER, PLAIN M 3 
65-3 021660102 2 ------------------------ NUT, 1 M3.18 

118-Y16-910 
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~~/ @·i~ tr;!t~l ~§. ~EE "E-51 jfil]fliiBOX A 1' ·;; 7-

imlSB spm. 

816 3600 137-826 J;I!*~HOOV DC1100GA 2P;;f ~A 1' ·;; 7-

-789-07 44HA '7 ~ #19-25 

MD-810A5"E- 51 J80481-040 J00459-001 

816 3600 137-836 ~~i:'l·200V 
J80480-001 DC3200GA 3P;;f ~A 1' ·;; 7-

-789-07 44HA '7 ~ #11-17 
J80482-040 J00470-001 

CONTROL BOX FOR SUPPLY LIST 

Voltage Motor 

Power 
Destimation 3600spm. 

Source Lamp Code No. Type 

<SINGLE PHASE> 

110V 6V J80483-040 GB44HA J80504-001 MD-806A5 

6V USA J80484-040 

120V 6V Mexico J80485-040 

220V 6V J80486-040 

12V J80487-040 

NIL Germany J80488-040 

230V 6V J80489-040 

NIL New zealand J80490-040 

240V 6V Australia J80491-040 

12V J80492-040 
' __ / 

NIL U.kingdom J80493-040 

<THREE PHASE> 

220V 6V J80494-040 J80505-001 MD-816A5 

6V USA J80495-040 

12V J80496-040 

NIL J80497-040 

380V 6V J80498-040 J80506-001 MD-81685 

12V J80499-040 

NIL J80500-040 

415V 6V J80501-040 

12V J80502-040 

NIL U.kingdom J80503-040 



LSBH 
~!!iHi~ ~~ 

MD-826 MD-836 

04-6 i'7/.7. J01913-001 J01916-001 

04-18 7>7/=t/'i/ J80114-001 J80118-001 

04-19 1::: .:1.- .7-'*JHf- ----- 224087-001 

04-20 "j] / 1::: .l - .7.' ----- 215822-000 

DIFFERENTIAL PARTS LIST ,CONTROL BOX FOR SUPPLY LIST I ZUBEHORLISTE I 
LISTE DES PIECES ACCESSORIES I LIST A DE PIEZAS ACCESORIAS 

Machine Model LSBH 

Ref. Sub-Class Single phase Three phase 

No. 
Voltage (V) 110 120 220 230 240 220 380 415 

03- Switch J00452-001 J00460-001 J00470-001 J00468-001 

15 assy 
J00453-001 J00462-001 J00464-001 J00471-001 J00475-001 -

03-
(USA) (OCR) (Australia) (OCR) (OCR) 

23 J00455-001 ------- J00473-001 -------
(Canada) (Canada) 

04- Trans- 6V J01914-001 J01915-001 229643-001 J01919-001 J01920-001 229643-001 229561-001 230214-001 

6 former 
12V ------- ------- J0191B-001 ------- J01921-001 J01918-001 229623-001 229644-001 

04- Perse rock- 228290-001 229224-001 

15 16 

04- Power J80116-001 J80115-001 J80117-001 J80118-001 J80119-001 

18 circuit unit 

04- Fuse ------- 224087-001 

19 holder assy (O'ty 2) 

04- Fuse ------- ------- 215822-000 215769-001 

20 (SA) (3A) 

(O'ty 2) (O'ty 2) 

04- Control J80507-001 J80508-001 J80509-001 J80510-001 

25 circuit unit 

04- Label ------- ------- J00288-001 J00312-001 

30 
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fj- ~/ffll&-Ji~ I GAUGE PARTS LIST I LEHRENLISTE I 
LIST DES PIECES D'ECARTEMENT I LIST A DE PIEZAS CARIBRADORAS 

7- I/"./:\''-\' /CHANGE GEAR 

it :.\: 7- I / ;;;· :\'.-\' L 7- :r. :.-- v· o¥,., R ~t :.\: 7- :r. :_, "./ o¥ -\' L 7- :r. :.-- v· o¥,., R 
Number 

Change gear L Change gear R 
Number 

Change gear L Change gear R 
of stitches of stitches 

347 (54) 141388-000 (22)141372-001 127 (36) 141379-000 (40)141381-000 

306 (52) 141387-000 (24) 141373-001 114 (34) 141378-000 (42)141382-000 

271 (50) 141386-000 (26) 14137 4-000 103 (32)141377-000 (44)141383-000 

242 (48) 141385-000 (28) 141375-000 92 (30) 141376-000 (46)141384-000 

216 (46)141384-000 (30) 141376-000 82 (28)141375-000 (48)141385-000 

194 (44) 141383-000 (32)141377-000 73 (26)141374-000 (50) 141386-000 

174 (42) 141382-000 (34) 141378-000 65 (24)141373-001 (52) 141387-000 
157 (40) 141381-000 (36) 141379-000 58 (22) 141372-001 (54)141388-000 
141 (38) 141380-000 (38) 141380-000 

J\ 1) 1 5I I NEEDLE PLATE 
159278-001 1.2mm<-2> 159279-001 1.4mm<-2> 159280-001 1.6mm<-2> 

1.2 1.4 1.6 

~ "'0 l i 101:?:~ "'C») ~ 10(2:Tilo l "'@) -8-10~4 

71 I 71 J --11--
Fj j -1 L 2 71 2 2 

159758-001 1.2mm8<-2> 159759-001 1.4mm8<-2> 159760-001 1.6mm8<-2> 

1.2 1.4 1.6 

~ "'@I v 1oE!l:oJ B- 10En1c 
..j}o-

-8-
10~4 

"'C I n '''II I I I 71 --iL 71 --IL l -IL 2. 7 2. 7 71 
2. 7 

801269-001 1.2mm8<-2> :!Jy>J '7 7 I Plastic plate 
801270-001 

1. 2 

10~h~~~ ~ r"'~~! ~ c34==l.i 
'4 34- c 2 5.5 0 

I 71 --IL , J L,.s 2. 7 

801469-001 1.2mm<-3> 808006-001 1.2mm<-3> :!Jy>J '7 7 I Plastic plate 
156612-001 

1.2 1.2 

10E j lie Jfo- "'@l 1 101 +i!l[ 30-f @j! r::=30=:LJ 0 c J 5.5 I 71 I _j 1-2. 4 
~5 

71 
2. 5 



tJ ·:; 9- I CUTTER 
109837-001 107204-001 107200-001 803278-001 107205-001 825641-001 

oll oll 
_l 34.5 __j 34 5 

lJ~ 1 D _j 
12. 7 14. 3 

ollg ~-n __j __j 34.1 

~_j5 =B 
D 0 

15.87 

oll oll 
~ 34.5 ,.._l 34.5 

lT--J 6_j 
9.525 11.11 

3/8 7/16 112 9/16 5/8 11116 
107207-001 825642-001 109838-001 107210-001 801271-001 801272-001 

oll 
efT 

19.05 

3/4 13/16 7/8 1 3/8 7/16 

801273-001 803280-001 801274-001 801275-001 801276-001 835630-001 

Tl ~--n ~__jll a-rl ~---n ~-n ~ 30 ~ 30 30 _j 30 __j 30 ___j 28 

~ =-_j =--_j ~ l1 ~ 

U U U U U L25.4J 
5/8 3/4 7/8 1 

143780-001 

otl 
__j 3T4.5 

~ """"" 

32 
32 

118-Y16 
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x .I "J iJ ~ ? ~ I UPPER CLAMPING FOOT ASSY 
x .I ''J iJ ~ I UPPER CLAMPING FOOT 

159072-101 16mm <-2> 
147113-001 

r-39 
I [24.s~ 

14~~ II~ 

159074-101 25mm <-2> 
159579-001 

158982-101 16mmR <-2> 159217-101 25mmR <-2> 159076-101 32mmR <-2> 
159581-001 159582-001 159580-001 

r-:~-----; 
~~ r. r--~====H 

7.
1
3 g @ 

I \ 0 

159764-101 16mmRS <-2> 159765-101 25mmRS <-2> 159766-101 32mmRS <-2> 
159761-001 159762-001 159763-001 

801466-101 16mm <-3> 801467-101 25mm <-3> 801468-101 32mm <-3> 
145136-001 144630-001 144632-001 

-51-



~~ 1/INDEXNERZEICHIS/ 
INDEX/IN DICE 

CODE REF.NO. 

100025001 X4 - 21 
100027001 X3 - 15-1 

X3 - 16-1 
X3 - 17-1 

100074001 X1 - 13 
X4 -14 

100106001 X2 -54 
100107001 X1 -4 
100109001 X1 -7 
100112001 X1 - 16-1 
100116001 X4 - 1 
100117002 X4 -32 
100118001 X4 - 16 
100119001 X4 -3 
100120001 X4 -4-1 
100143001 X2 -55 
100146001 X1 -27 
100147001 X1 -29 
100148001 X1 -28 
100149001 X1 - 31 
100155001 X4 -33 
100179001 X4 - 17 
100283001 X4 -40 
100337001 X4 - 41 
100351001 X2 -56 
100353001 X2 -42-3 

X4 -2 
100451001 X3 - 15-2 
100452001 X3 - 15 
100453001 X3 - 21 
100454001 X3 - 21-2 
100455001 X3 - 17 
100456001 X3 - 17-2 
100459001 X3 - 18 
100460001 X3 - 16 
100461001 X3 - 16-2 
100467001 X3 - 19-2 

X3 -22-2 
100468001 X3 - 18 
100469001 X3 - 18-2 
100470001 X3 - 18 

X3 - 19 
100471001 X3 -22 
100473001 X3 -20 
100474001 X3 -20-2 
100475001 X3 -23 
100476001 X3 - 23-2 
100653001 X4 -34 
100901001 X4 -4-2 
100952001 X4 - 11 
101370001 X4 - 12 
101673001 X1 -24 
101674001 X2 -43 
101757001 X4 -36 
101758001 X4 -37 
102074001 X4 - 31 
102148001 X4 -35 
180319001 X2 -42 
180480001 X1 - 12 
180511001 X1 - 12 
180512001 X1 - 12 
180513001 X1 - 12 
500306001 A - 102 
500780000 v -9-5 

Page 

42 
40 
40 
40 
38 
42 
40 
38 
38 
38 
42 
42 
42 
42 
42 
40 
38 
38 
38 
38 
42 
42 
42 
42 
40 
40 
42 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
40 
42 
42 
42 
42 
38 
40 
42 
42 
42 
42 
40 
38 
38 
38 
38 
4 
36 

CODE REF.NO. 

500782001 IV -9-6 
500806001 Z1 - 123-3 
500807001 Z1 - 123-1 
500850009 A -87 
500860000 Z2 - 130 
500901001 T -42 
500902001 T -43 
500903001 T -44 
501009101 A -104 
501109001 M - 17 
501143001 B -5-2 
501236001 1 - 23 
501287109 p - 1 
501288003 p - 1-1 
501290001 p - 1-2 
501291001 p - 1-14 
501292001 p - 1-3 
501293001 p - 1-16 
501294001 p - 1-7 
501304001 E - 17-2 
501466101 Z1 -40-2 
501467101 1 -48-2 
501469001 T -38-2 
501470001 1 -42-2 
501547001 v -9-4 
501555001 u - 15-5 
501698001 c -5 
501700002 Z2 -65-1 
502761109 Z2 -41 
502773001 Z2 -41-2 
502778002 Z2 -41-6 
502780001 Z2 -41-7 
502786002 Z2 -41-11 
502807001 K -78 
502974001 A - 106 
502975001 1 -53 
503704001 G - 11 

1 -36 
503816001 X3 -24 
504557000 u - 31 
504905000 K - 92-2 
504910000 v - 9-2 
506138001 w - 118 
506139001 w - 118-1 
506140001 w - 118-2 
506590001 u - 15-1 
506701000 Z1 -25 
507462000 Q -54 
509228000 v - 1-3 
509477001 M - 11-1-2-1 

M - 11-2-2-1 
510243000 u -22 
511426000 5 -63-2 
511433000 Q -93 
511816000 u - 21 

u -27 
513594080 B - 10 

Z1 - 11 
Z1 - 11 

513594090 B - 10 
Z1 - 11 

513595001 Z2 - 120-1 
513596001 Z2 - 120-2 
513633001 G -8 

-52-

Page CODE REF.NO. Page 

::lb ~Bb::l4001 IG -5 12 
44 513635001 G -7 12 
44 513649001 1 -54 18 
4 513650001 J -55 18 

46 513651001 J -33 16 
32 513652009 1 -24 16 
32 513713001 R -56 28 
32 514473000 K -93 20 
4 515855009 A -7 2 

22 517062000 A -5 2 
6 Q -80 26 

16 518707158 Z1 -29 44 
24 519809001 T -36 32 
24 519810001 T -2 32 
24 519811001 T - 19 32 
24 519812101 T -47 32 
24 519813001 T -31 32 
24 519814001 L - 1 20 
24 519815001 L -8 20 
10 519817001 5 -13 30 
44 519818001 5 -62 30 
18 519820001 5 -35-1 30 
32 Z1 - 21-1 44 
18 519822001 5 -35-2 30 
36 Z1 -21-2 44 
34 519823001 5 -35-3 30 
6 Z1 - 21•3 44 

46 519824001 5 -35 30 
46 Z1 - 21 44 
46 519825001 5 -40-1 30 
46 519826001 1 -38 16 
46 519827001 5 -57 30 
46 519828001 H -7 14 
20 519829001 5 - 1 30 
4 519831001 H -27 14 
18 519833001 5 -27 30 
12 519834001 5 -29 30 
16 519835001 5 -8 30 
40 519836001 M - 16 22 
34 519837001 M -24 22 
20 519838001 M - 21 22 
36 519839000 M -23 22 
36 519840001 M - 27 22 
36 519841001 M -4 22 
36 519844001 5 -40 30 
34 519847001 M -7 22 
44 519861001 T -46 32 
26 519869002 R - 15 28 
36 519869003 R -6 28 
22 519892001 M - 11-1 22 
22 519893001 M - 11-1-1 22 
34 519894001 M - 11-1-1-5 22 
30 M - 11-2-1-5 22 
26 519895001 M - 1 22 
34 519896001 M - 11-2 22 
34 519897001 M - 11-2-1 22 
6 519920009 A -4 2 
44 519956001 5 -40-6 30 
44 519961001 R -22 28 
6 520014001 M - 11-1-1-6 22 

44 M - 11-2-1-6 22 
46 520113001 5 -60 30 
46 521352001 v - 1-2 36 
12 521523001 M - 13 22 



---------------

CODE REF.NO. Page 

ruu1 Z1 -1l4 44 
525670001 A - 110 4 
525671001 w - 50-1 36 
525672009 w -50 36 
531803009 v -9-3 36 
531804000 v -9-1 36 
531894101 Z1 - 123 44 
532087001 u -3-1 34 
532119000 u - 5 34 
532264000 A - 114 4 
532956000 Q -56 26 
533689002 D -40 8 
533883001 u - 3-2 34 
534182001 u - 3-3 34 
535766001 D - 31-2 8 
536048000 u -12 34 
536128001 A - 111 4 
536129001 Z2 - 125 46 
536130009 A -70 2 
536131009 A - 61 2 
536132001 K -30 20 
536133001 D - 1 8 

CODE REF. NO. Page 

1 R -45 21! 

536290001 R -57 28 
536291001 R -59 28 
536292001 5 -31 30 
536293001 H - 12 14 
536294001 u -15 34 
536295009 F - 1 12 
536522001 Z1 - 123-2 44 
536587001 J -5 16 
536654001 v -4 36 
536655001 v -5 36 
536656001 v -6 36 
536657001 v -7 36 
536658001 v -8 36 
536661000 Q -19 26 
536662000 Q -90 26 
537273000 Q -58 26 
537274000 Q -59 26 
OA1501406 Z2 -41-7-5 46 
OA1503006 Z2 -41-7-4 46 
OA3301605 u -8 34 

u - 19 34 

CODE REF.NO. Page 

014770bl2 E -16 10 
E - 17-5 10 
E -35 10 
E -51 10 
G - 1-2 12 
G -6 12 
G - 11-1 12 
G - 14 12 
G - 16-2 12 
H -22 14 
J - 36-1 16 
K -37 20 
M -9-2 22 
N - 13-2 24 
N -16 24 
5 -7 30 
T -8 32 

017066002 Z2 -96 46 
017711412 J -29 16 
017762012 T -14 32 
017762202 T -3 32 
017771412 c -3 6 ' ____ i 

536134001 D -37 8 008400805 X1 - 18-5 38 018061622 A - 17 2 
536233000 u - 1-3 34 013761410 A - 115 4 5 -2 30 
536234000 u - 17 34 014060832 X1 -5 38 018062022 H - 31 14 
536235000 u - 2-2 34 014680622 E - 17-7 10 018081222 c -41 6 
536236001 K -92-4 20 E - 17-11 10 018081622 H -15 14 
536237001 u - 1-1 34 E -17-14 10 018082022 F -2 12 
536237002 u - 1-2 34 L -9 20 018300622 u -13 34 
536238000 u - 1-4 34 p - 1-11 24 018400632 u - 15-3 34 
536239000 u -2-1 34 p -6 24 018400822 c -43 6 
536240000 u -20 34 R - 21 28 018503022 5 -64 30 
536241000 u - 1-5 34 014760622 A - 13 2 018503036 v - 1-11 36 
536242009 v -9 36 A -79 4 018680522 K -76 20 
536243001 v -3 36 B -7 6 018680822 K -42 20 
536251000 v - 1-1 36 B -14 6 021060102 Z2 -92 46 
536252000 v - 1-4 36 B -16 6 Z2 - 103 46 
536253000 v - 1-5 36 c -47 6 021060106 v -19 36 
536255000 K -92-1 20 D -6 8 021060302 K -94 20 
536256000 K -92-3 20 D -30 8 021080206 X1 -37 38 
536257001 v - 1 36 D -38 8 021100206 X1 -9 38 
536259001 K -92 20 E -6 10 021140305 X2 -53 40 
536262001 u -2 34 E -8 10 021500106 Z2 -41-4-3 46 
536263001 u - 1 34 E - 12 10 Z2 -41-7-3 46 
536265000 5 -63 30 E -30 10 021500303 s -65 30 
536266000 5 -63-1 30 H -3 14 021660102 Z2 - 65-3 46 
536267000 5 -63-3 30 H -6 14 021670202 L - 12 20 
536268001 u -4-1 34 H - 11 14 021680202 A -69 2 
536271001 u -4-2 34 H -24 14 A - 103 4 
536273001 u -7 34 J -15 16 Q -99 26 
536274001 u -9 34 J -26 16 5 -15 30 
536275001 u - 15-2 34 J -51 18 021910302 J -4 16 
536276001 v - 1-10 36 J -52 18 025030232 Z2 -65-2 46 
536277001 c -6 6 M -6 22 025040232 c -44 6 
536278001 c -40 6 M -8 22 u - 15-4 34 
536279001 c -42 6 N -6 24 025060132 H -21-3 14 
536280001 J -5-9 16 N -8 24 025060232 A -18 2 
536281001 K -90 20 N -12 24 L -2 20 
536282001 K -95 20 T -10 32 025060332 Z2 - 102 46 
536283001 K -96 20 T -21 32 025060336 v -17 36 
536284001 N - 1 24 014770622 B -3 6 025080132 p - 1-5 24 
536285000 N -7 24 B -6 6 T -12 32 
536286001 Q -87 26 c -46 6 025080232 H -8 14 
536287001 g -41 26 
53.6_288000 -94 26 

E - 1-2 10 
E - 13-2 10 

H -13 14 
025080336 X1 -35 38 

-53-



CODE REF.NO. Page CODE REF.NO. Page CODE REF. NO. Page 
UL~1UU1.:S.l J - .:s4 1b 

Z2 - 100 46 
I Z2 -41-2-1 4b 

062500816 u -6 34 
1062761212 K -40 20 
062761612 R -40 28 

025100236 X1 - 10 38 062501406 Z2 - 41-4-2 46 072620200 N - 10 24 
025350332 L -3 20 062660412 w -50-1-12 36 072630260 D -7 8 

L - 13 20 
025680132 A -84 4 

062670412 w - 118-6 36 
062670512 R -30 28 

076202801 X1 - 22 38 
X2 -42-2 40 

R -33 28 T -32 32 081003670 A -34 2 
R -53 28 062670612 A -36 2 081006670 5 -51 30 s - 16 30 
w -118-10 36 

025680232 A -77 4 

p - 1-13 24 
Q - 21 26 
Q - 73 26 

081007070 Q -86 26 
081010670 c -37 6 
081011670 H -40 14 

J -44 16 062680512 E -25 10 081048070 D -5 8 
J -58 18 R -32 28 100022005 E -53 10 
Q -97 26 w - 118-3 36 100136001 p -9 24 
s -23 30 062680612 A -49 2 w - 50-2-4 36 
5 -26 30 A -83 4 100250001 B -2 6 
5 -55 30 G -24 12 100279109 H -33 14 
s -59 30 M - 15 22 100402004 R - 18-8 28 
w - 118-4 36 M - 22 22 100666002 Z2 -126 46 

025710232 J -28 16 Q -63 26 100887001 Z1 -4 44 
u - 11 34 R -36 28 101118001 u - 16 34 

025750132 Z2 - 127 46 R - 51 28 101486001 E - 11 10 
025770232 A -80 4 R -58 28 101572101 Z1 -3 44 

c -36 6 s -22 30 101671002 w - 118-9 36 
025900232 D -33 8 062680812 A - 21 2 102843004 D - 10 8 

J -3 16 A -63 2 103950003 R - 19 28 
028030242 u - 14 34 A -66 2 104449009 A -50 2 
028050242 J -41 16 A -68 2 A - 112 4 
028050246 v - 1-12 36 H -26 14 104450109 A -51 2 

Z2 -41-7-2 46 p - 1-4 24 N -2 24 
028060242 v -18 36 Q -28 26 104821001 X4 -5 42 
028080242 H -14 14 Q -38 26 104908004 L -7 20 
028080246 X1 -36 38 Q -88 26 105161003 w -118-7 36 
028100246 X1 - 11 38 Q -96 26 105176001 J - 5-14 16 
028680242 J -59 18 R -46 28 105234003 A -93 4 

Q -98 26 
s -56 30 

R -60 28 
5 -58 30 

105288002 w -50-1-2 36 
105451002 L - 11 20 

031452206 Z2 - 41-2-2 46 062681012 A -76 4 105812003 E -27 10 
031553202 v -2 36 J -5-6 16 105970001 w -50-1-8 36 
047301842 G -4 12 J -5-8 16 106436001 Q -92 26 
048030342 T - 18 32 J - 5-11 16 106568003 J -46 16 
048040342 H -21-4 14 Q - 31 26 106588003 G - 18-3 12 

R -42 28 Q -68 26 s -33 30 
048050342 E -20 10 Z1 - 123-4 44 T -4 32 

p - 1-15 24 062681212 A -91 4 107017002 A -42 2 
048060342 A -81 4 H -20 14 A -47 2 

H -9 14 J -5-2 16 107093002 5 -45 30 
p - 1-6 24 J -5-4 16 107200001 K -74 20 
T - 11 32 062681412 s -20 30 107205001 Z1 - 18 44 

048070342 A -97 4 062681612 E -37 10 107207001 Z1 - 18 44 
048080342 J -35 16 062710812 A -89 4 107210001 Z1 - 18 44 

T -23 32 K -91 20 107231002 G -22 12 
Z2 -99 46 p -2 24 107321003 A -41 2 

048110142 J -17 16 u - 10 34 A -46 2 
048120142 s -5 30 062711012 A -39 2 107401001 J -48-1-3 18 
048150142 D - 15 8 M - 14 22 Z1 - 40-1-3 44 

D -31-4 8 062711412 A -24 2 107404001 J -48-1-4 18 
N -9 24 A -28 2 J -48-2-4 18 

048350242 D - 31-3 8 A -31 2 Z1 -40-1-4 44 
060400616 u -23 34 A -44 2 Z1 -40-2-4 44 

u -26 34 D -51 8 107407003 w -50-3 36 
u -28 34 J -40 16 107419002 A - 107 4 
u -30 34 062760812 s -47 30 107550002 J - 13 16 

060670612 L -4 20 062761012 s -30 30 107744001 T - 15 32 

-54-



CODE REF.NO. Page 

1U!S4~4001 1 w - :.u-2-2 ~~ 108495001 w -50-2-3 
109203001 Q -26 26 
109837001 Z1 -18 44 
110067001 w -50-1-9 36 
110161004 T - 17 32 
110215002 T -34 32 
110367001 B -4 6 
110494001 T -22 32 
110558001 E - 31 10 
110641002 Q -25 26 
110820101 R - 1 28 
111237001 B -5-3 6 
111468001 B -5-6 6 
111865001 D -35 8 
112348001 Q -69 26 

Q -91 26 
112364001 Q -50 26 
112700001 G - 18-2 12 
112751003 R -23 28 

R -25 28 
R -48 28 

CODE REF.NO. Page 

14b.14001 IE -4u 1u 
H -34 14 

141351001 E -50 10 
T -7 32 

141367001 G - 1-1 12 
141376000 G -15 12 

Z1 -20 44 
141378000 G - 15 12 

Z1 -20 44 
141379000 Z1 -20 44 

Z1 -20 44 
141380000 Z1 -20 44 

Z1 -20 44 
141381000 Z1 -20 44 

Z1 -20 44 
141382000 G -15 12 

Z1 -20 44 
141384000 G -15 12 

Z1 -20 44 
141400001 J -6 16 
141408001 J -7 16 
141439001 J -47 16 

CODE REF.NO. Page 

144!:1~/UU1 w - 5u-1-3 .:Sb 

144998001 w -50-1-1 36 
144999001 w -50-1-5 36 
145136001 Z1 - 40-2-1 44 
145247001 T -39 32 
145318001 T -37 32 

T -41 32 
145446001 p -7 24 

R -2 28 
R - 10 28 
R - 18-5 28 

145465001 B -5-1 6 
145480101 E -22 10 

H -29 14 
145519001 R - 18-4 28 
145751001 Q -78 26 
146000001 w - 118-5 36 
146198001 p - 13 24 
146199001 p - 12 24 
146200001 p - 11 24 
146293001 E -33 10 
148471001 Q -84 26 

u -25 34 
112758009 Q -95 26 
113316001 R -24 28 

141492001 s -34 30 
141514001 s - 35-4 30 

Z1 -21-4 44 

148823009 D -39 8 
149095001 H -39 14 
149287000 u -29 34 

113590001 A -3 2 
113653000 Q -57 26 
113730001 u - 15-6 34 

141519001 T -16 32 
141590001 R -54 28 
141592001 D -52 8 

149547000 Q -70 26 
149566009 R - 6-1 28 

R - 15-1 28 
114255002 N -3 24 141620001 w - 118-8 36 149799000 Q -74 26 
114294001 R - 18-2 28 141650000 Q -52 26 150106003 Z2 -41-4 46 
115007001 E -32 10 142030000 u -18 34 150172003 Z2 -41-3 46 

s -4 30 142359001 Q -66 26 150173003 Z2 -41-4-1 46 
115120001 K -79 20 Q -89 26 150174000 Z2 -41-5 46 
115157001 Z1 -5 44 142374000 J -31 16 150179002 Z2 -41-7-1 46 
115188001 p -8 24 142443001 Z1 - 1 44 150180001 Z2 -41-8 46 
115503001 K -45 20 142628001 J - 16 16 150182000 Z2 -41-9 46 

s -36 30 142674000 Q -37 26 150189109 Z2 - 41-1 46 
115544001 v -15 36 142711001 A - 108 4 150335001 Z1 -9 44 
115947001 Z2 -91 46 142721001 Z1 - 10 44 150553001 s -61 30 
116735000 B -5-7 6 142745002 Z1 - 19 44 150553003 R -55 28 
116920001 D -14 8 143484000 K -92-4-1 20 150756009 A -35 2 

N - 17 24 143485001 K -92-4-3 20 151059001 A -2 2 
117466000 Z1 -13 44 143522000 v - 1-8 36 151899001 Q -85 26 
117671002 c -45 6 143549000 K -92-4-2 20 151932001 G - 21 12 

E -34 10 143713101 Q -42 26 152750001 J -22 16 
s -6 30 143748001 w -50-1-11 36 152765001 Z1 -7 44 

117934009 A -52 2 143749001 w -50-1-10 36 152948001 Q -24 26 
M -25 22 143767009 w -50-2 36 153057002 J -43 16 

118764002 p - 14 24 143787001 A -71 2 J -57 18 
118837001 Z1 -2 44 143793001 M -26 22 K -44 20 
118955001 Q -60 26 143971001 Z2 -65 46 s -25 30 
119755001 v - 16 36 143980001 w - 50-2-1 36 153138001 E -21 10 
120448001 p - 1-10 24 144103009 R -3 28 153274001 v - 1-7 36 

Z2 - 117 46 R - 12 28 153969000 u - 1-6 34 
122771002 w -50-1-4 36 144104001 R -4 28 u -2-3 34 

w -50-1-7 36 144105000 R -5 28 153970001 u - 1-7 34 
122991001 Z2 -94 46 R - 14 28 u - 2-4 34 
126863001 Z2 -41-10 46 144226001 Z1 -39 44 154528001 p - 1-9 24 
140004001 B -5-4 6 144505000 p - 10 24 154578000 A - 101 4 
140430001 B -5-8 6 144526001 R -44 28 154702001 Z1 -24 44 
140553102 B - 11 6 144628001 w -50-1-6 36 155697002 R - 15-2 28 
140647001 Q -72 26 144630001 J - 48-2-1 18 155697003 R -6-2 28 
140682001 v - 1-6 36 144707001 J -48-2-3 18 156265001 p - 1-17 24 
141248001 A -92 4 Z1 -40-2-3 44 156641001 E -4 10 
141309001 E - 1-1 10 144741001 R - 18-1 28 158437009 A - 113 4 



CODE REF. NO. Page CODE REF. NO. Page CODE REF. NO. Page 

~~~~~~~~~ g :~~ 46 
46 

15 1 E - :l.j 1U 
158931001 E -24 10 ~~;c;;~c;c;6 J - !>U 111 

Z2 - 62-1 46 
158830001 Z2 -97 46 158932000 E - 18 10 159080000 J -49 18 
158831001 Z2 -98 46 158933001 E -29 10 159082000 G -3 12 
158832009 Z2 - 101 46 158935001 E -38 10 159086001 G -9 12 
158833001 A - 19 2 158939001 E -39 10 159087000 G - 10 12 
158834000 A -20 2 158940001 E -41 10 159088001 G - 13 12 
158836009 A -22 2 158942001 E -43 10 159090001 G - 16-1 12 
158837000 A -23 2 158944001 E - 43-1 10 159091009 G - 18 12 
158838009 A -26 2 158945001 E -44 10 159092001 G - 19 12 
158839000 A -27 2 158946001 E -45 10 159093009 G - 18-1 12 
158840109 A -29 2 158947001 E - 17-1 10 159094001 G -20 12 
158841000 A -30 2 158948001 E -46 10 159095101 G -23 12 
158842001 A -32 2 158950000 E -47 10 159101000 Q - 100 26 
158843001 A -33 2 158951000 E -48 10 159111001 s - 10 30 
158844001 A -37 2 158952001 E -49 10 s -40-3 30 
158845009 A -38 2 158953001 c - 1 6 159113001 s - 12 30 
158847001 A -40 2 158955001 c - 1-1 6 s - 40-5 30 
158849009 A -43 2 158956001 c -2 6 159117001 K -31 20 
158851101 A -45 2 158957001 c -4 6 159120001 K -35 20 
158852009 A -48 2 158969001 A -95 4 159121001 K -39 20 
158864001 A -64 2 158973001 c -23 6 159122001 K -41 20 
158865001 A -65 2 158980001 A -90 4 159123001 K -43 20 
158866009 A - 62-1 2 159014101 H - 1 14 159145001 L -5 20 
158867001 A -62-2 2 159015101 H - 1-1 14 159146101 L -6 20 
158868001 A -62-3 2 159016001 H - 1-2 14 159148001 L - 10 20 
158869001 A -67 2 159017001 s - 21 30 159150009 A -25 2 
158876001 A -74 4 159018001 H -4 14 M -3 22 
158877001 A -75 4 159020001 H -5 14 159154001 M -9-1 22 
158879001 A -78 4 159022101 H -10 14 159157001 M - 11-1-2 22 
158880000 B - 1 6 159024001 H -16 14 M - 11-2-2 22 
158882009 A -53 2 159025001 H - 17 14 159158001 M - 18 22 
158884201 B -8 6 159026001 H - 19 14 Z1 - 12 44 
158885201 B - 8-1 6 159027001 H - 21-1 14 159159001 M - 12 22 
158886101 B - 12 6 159028001 H - 21-2 14 159163009 N -4 24 
158888001 B - 13 6 159030000 H -23 14 159164001 N -5 24 
158889001 B -15 6 159031001 H -25 14 159166001 N - 13-1 24 
158892001 D -2 8 159032000 H -2 14 159169001 N - 15 24 
158893000 D -3 8 159034000 H -30 14 159181001 Q -20 26 
158894000 D -4 8 159035001 H -32 14 159182101 Q -27 26 
158895001 D -8 8 159036001 J - 1 16 159187000 Q -29 26 
158896001 D -9 8 159039101 J -5-1 16 159188001 Q -30 26 
158906101 D -31 8 159040101 J -5-3 16 159189000 Q -32 26 
158907001 D - 31-1 8 159041101 J -5-5 16 159190001 Q -33 26 
158908001 D -31-5 8 159042101 J -5-7 16 159191000 Q -34 26 
158909001 D -32 8 159044001 J - 5-10 16 159192000 Q -35 26 
158910000 D -34 8 159045001 J - 5-12 16 159193000 Q -36 26 
158911001 E -3 10 159047001 J -8 16 159194000 Q -39 26 
158913001 E -5 10 159048001 J -9 16 159195000 Q -40 26 
158914001 E -7 10 159049001 J - 10 16 159201009 Q -43 26 
158915001 E -9 10 159050001 J - 11 16 159207101 Q -49 26 
158916009 E -10 10 159051101 J -12 16 159209000 Q -51 26 
158917001 E - 13-1 10 159054001 J -14 16 159213001 Q - 61 26 
158919101 E -15 10 159055001 J - 18 16 159214000 Q -62 26 
158920001 E - 17-3 10 159056001 J - 19 16 159218001 R -7 28 
158921001 E - 17-4 10 159057001 J -20 16 159219101 R -8 28 
158922001 E - 17-6 10 159058101 J -21 16 159220101 R -9 28 
158923001 E - 17-8 10 159062001 J -25 16 159221001 R - 13 28 
158924001 E - 17-9 10 159063001 J -27 16 159222001 R - 18-3 28 
158925001 E - 17-10 10 159064000 J -30 16 159223001 R - 18-6 28 
158926001 E -19 10 159065009 J -32 16 159224001 R -20 28 
158927001 E -17-13 10 159069001 J -42-1 18 159226001 R -50 28 
158928000 E - 17-12 10 159070001 J - 5-13 16 159228001 R -28 28 
158929001 E -28 10 159071101 J -45 16 159234001 R -29 28 

-56-



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page 

15ill"5fo-1 R -31 28 1597451 (}0 w - 11 24 217133001 X1 - 3\f 38 
159236001 R -34 28 159759001 T - 38-1 32 219225000 X4 -26 42 
159237001 R -35 28 159761001 Z1 -40-1-1 44 219517000 X2 -46 40 
159238001 R -37 28 159762001 J -48-1-1 18 219582001 X1 -32 38 
159239001 R -39 28 159764101 Z1 -40-1 44 219603001 X1 -33 38 
159240001 R -41 28 159765101 J -48-1 18 220077001 v - 1-9 36 
159241001 R -43 28 159768000 T -5 32 222372001 X1 -34 38 
159243001 R -47 28 159805001 R - 11 28 222753000 X2 -45 40 
159252001 p - 1-8 24 159818001 H - 18 14 223738001 X3 - 22-1 40 
159253001 p - 1-12 24 159905001 E -26 10 223739001 X3 - 21-1 40 
159256001 p -4 24 159906001 E -52 10 224475001 X1 - 1 38 
159257001 p -5 24 159908001 R -38 28 224476000 X1 -3 38 
159259301 T - 1 32 159909000 Q -67 26 224485000 X1 -20 38 
159262000 s -28 30 159910001 Z2 -90 46 224487000 X1 -21 38 
159263001 T -6 32 159916001 B -8-2 6 224503001 X2 -48 40 
159264001 T -9 32 159917101 R -52 28 224504001 X1 - 18-4 38 
159265001 T -13 32 159923001 H -35 14 224508001 X2 -57 40 
159267001 T -20 32 159924001 H -36 14 224513001 X3 - 19-3 40 
159268001 T -24 32 159925001 H -37 14 224540001 X1 -6 38 
159269001 T -25 32 159926001 J -48-1-2 18 226671001 X1 - 18-3 38 
159270001 T -26 32 J - 48-2-2 18 226992001 X1 -2 38 
159271001 T -27 32 Z1 -40-1-2 44 228216001 X2 -41 40 
159272001 T -28 32 Z1 -40-2-2 44 228221001 X1 -14 38 
159274001 T -30 32 159927001 J -48-1-5 18 228290001 X4 - 15-1 42 
159276201 T -33 32 J - 48-2-5 18 228839001 X2 -50 40 
159281001 T -40 32 Z1 -40-1-5 44 229224001 X4 - 15-2 42 
159329001 K -36 20 Z1 -40-2-5 44 229239001 X3 - 16-3 40 
159331001 R - 18-7 28 159928009 A -73 2 229241001 X3 - 15-3 40 
159336001 s -3 30 A -96 4 229246001 X3 - 18-3 40 
159341001 s -9 30 159947001 H -38 14 229335001 X1 - 18-2 38 
159343001 s -14 30 159948001 s - 11 30 230431001 X1 - 18 38 
159344001 s - 17 30 s -40-4 30 230432001 X1 - 18-1 38 
159345001 s -18 30 159989001 A -98 4 230445001 X3 - 22-3 40 
159346101 s - 19 30 180721001 M -11-1-2-2 22 230544001 X3 - 17-3 40 
159348101 s -24 30 M - 11-2-2-2 22 230547001 X3 -20-3 40 
159356001 s -32 30 183216101 B -5-5 6 230551001 X3 - 23-3 40 
159378001 s -38 30 183490001 M -11-1-1-4 22 231004001 X1 - 19 38 
159379001 s -39 30 M - 11-2-1-4 22 231008001 X1 -23 38 
159381001 s -40-2 30 183507001 M -11-1-2-3 22 231013001 X2 -49 40 
159384009 Z1 -35 44 M - 11-2-2-3 22 231018001 X1 - 19 38 
159394001 H -28 14 183508001 M - 11-1-1-1 22 231064081 X1 -8 38 
159409101 B - 5 6 183526001 M - 11-2-1-1 22 231458001 X2 -47 40 
159426001 E -36 10 
159454009 Z2 -95 46 

183596001 M -11-1-1-2 22 
M - 11-2-1-2 22 

232459001 X4 -9-2 42 
233193001 X4 -27 42 

159455109 A -6 2 
159458009 Z2 -89 46 

183598001 M - 11-1-1-3 22 
M - 11-2-1-3 22 

233534001 X3 - 21-3 40 
233643001 X4 -23-1 42 

159546101 R -26 28 183702001 E - 1 10 233644001 X4 - 23-2 42 
159547001 E - 17 10 183704001 G - 1 12 233688001 X4 -24 42 
159552001 H - 21 14 183707001 E -13 10 235836002 X4 -39 42 
159554001 s -46 30 183708001 G - 16 12 237641001 X2 -52 40 
159561001 B -18 6 183709001 M -9 22 238084001 X3 - 18-1 40 
159562000 E -42 10 183710001 N - 13 24 X3 - 19-1 40 
159563000 J -2 16 200190001 X3 -25 40 X3 - 20-1 40 
159565000 Q -55 26 203684001 X1 -26 38 291080002 D -50 8 
159566000 B - 17 6 211528001 X1 -25 38 460406000 Q -82 26 

Q -53 26 X2 -44 40 552907000 u -24 34 
159570001 K -38 20 X2 -51 40 
159594009 A -62 2 215081001 X1 - 15 38 
159595000 A -82 4 X1 - 17 38 
159623001 R - 18 28 215082001 X4 -22 42 
159624001 B - 12-1 6 215504001 X3 -23-1 40 
159625001 E -43-2 10 215822000 X4 -13 42 
159715001 Z2 -88 46 215971001 X4 -9-1 42 
159744100 D -29 8 216872001 X4 -8 42 
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